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Model(s) Not Tested but declared equivalent by the client: None

Standards: CFR47 FCC Part 15 Subpart C, Section 15.247: 10/2024
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KDB 558074 D01 15.247 Meas Guidance v05r02; 04/2019
RSS-Gen Issue 5 April 2018 +Amendment 1 March 2019

Host ID: FCC: U4A-MODBLE9163K
IC:6982A-MODBLE9163K

The product contains the following radio modules:
The Limited Module FCC ID containing all 4 radios:
OMNIKEY SE Reader Core Mini

FCC ID: JQ6-RCS5510

IC: 2236B- RCS5510

Tested by: Client:
Intertek Testing Services NA, Inc. Sargent Manufacturing Company
70 Codman Hill Road 100 Sargent Drive
Boxborough, MA 01719 New Haven, CT 6511
USA USA
Report prepared by Report reviewed by
L{\ e — ’m;«.\:;-_.— V-l"L-"‘\.___
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between
Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the
agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement,
for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit
copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks
for the sale or advertisement of the tested material, product or service must first be approved in writing by
Intertek. The observations and test results in this report are relevant only to the sample tested. This report by
itself does not imply that the material, product, or service is or has ever been under an Intertek certification
program.
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1 Introduction and Conclusion

The tests indicated in section 2.0 were performed on the product constructed as described in section 4.0.
The remaining test sections are the verbatim text from the actual data sheets used during the
investigation. These test sections include the test name, the specified test Method, a list of the actual Test
Equipment Used, documentation Photos, Results and raw Data. No additions, deviations, or exclusions
have been made from the standard(s) unless specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the
requirements of the standard(s) indicated. The results obtained in this test report pertain only to the
item(s) tested. Intertek does not make any claims of compliance for samples or variants which were not
tested.

2 Test Summary

Section  Test full name Result
3 Client Information --
4 Description of Equipment Under Test and Variant Models --
5 System Setup and Method --

Maximum Peak Output
6 CFR47 FCC Part 15 Subpart C, Section 15.247 (b)(3): 10/2024 Pass
RSS-247 Issue 3 August 2023

6 dB Bandwidth (DTS Bandwidth) and Occupied Bandwidth
7 CFR47 FCC Part 15 Subpart C, Section 15.247 (a)(2): 10/2024 Pass
RSS-247 Issue 3 August 2023

Maximum Power Spectral Density
8 CFR47 FCC Part 15 Subpart C, Section 15.247 (e): 10/2024 Pass
RSS-247 Issue 3 August 2023

Band Edge Compliance
9 CFR47 FCC Part 15 Subpart C, Section 15.247 (d): 10/2024 Pass
RSS-247 Issue 3 August 2023

Transmitter spurious emissions
10 CFR47 FCC Part 15 Subpart C, Section 15.247 (d): 10/2024 Pass
RSS-247 Issue 3 August 2023

Digital Device Radiated Spurious Emissions
11 CFR47 FCC Part 15 Subpart B 15.109: 10/2024 Pass
ISED ICES-003 Issue 7 October 2020

AC Mains Line Conducted Emissions
12 FCC 47CFR Part 15.107: 10/2024 Pass
ISED ICES-003 Issue 7 October 2020

13 Revision History -

Notes: The EUT is battery powered. The radio does not transmit simultaneously with other radio within
the electronic access control system in normal operation.
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3 Client Information

This EUT was tested at the request of:

Client: Sargent Manufacturing Company
100 Sargent Drive
New Haven, CT 6511
USA

Contact: Manuel Medeiros

Telephone: 1862 221-6491

Email: manny.medeiros@assaabloy.com

4  Description of Equipment Under Test and Variant Models

Issued: 12/12/2024

Manufacturer: Sargent Manufacturing Company

100 Sargent Drive

New Haven, CT 6511

USA

Equipment Under Test
Description Manufacturer Model Serial
Number Number
Electronic access control system gargent Manufacturing IN-BIKP PC428D0089SA00CX
with RF Module ompany
BLE (Metal Enclosure With Keypad)
Electronic access control system gargent Manufacturing IN-BIKP PC428D0089SA00CX
with RF Module ompany
BLE (Plastic Enclosure With
Keypad)
Electronic access control system gargent Manufacturing IN-BIKP PC428D0089SA00CX
with RF Module ompany
BLE (Metal Enclosure Without
Keypad)
Electronic access control system gargent Manufacturing IN-BIKP PC428D0089SA00CX
with RF Module ompany
BLE (Plastic Enclosure Without
Keypad)
Receive Date: | 10/24/2024

Received Condition: | Good

Production

Type:

Description of Equipment Under Test (provided by client)

Electronic access control system. It contains the radio modules as below.
Host ID: FCC: U4A-MODBLE9163K

IC:6982A-MODBLE9163K

The product contains the following radio modules:

The Limited Module FCC ID containing all 4 radios:

OMNIKEY SE Reader Core Mini

FCC ID: JQ6-RCS5510

IC: 2236B- RCS5510

Non-Specific Radio Report Shell Rev. October 2022
Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX
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Equipment Under Test Power Configuration

Rated Voltage Rated Current

Rated Frequency Number of Phases

9V (6x1.5V Batteries) | 1.5 A

DC N/A

Operating modes of the EUT:

No. | Descriptions of EUT Exercising

1 |BLE — Programmed to transmit continuously with modulation at Low, Mid, and High channels

Software used by the EUT:

No. | Descriptions of EUT Exercising

1 | None — Preprogrammed to transmit continuously with modulation

Bluetooth Low Energy Radio/Receiver Characteristics

Frequency Band(s)

2402-2480 MHz

Modulation Type(s)

GFSK

Maximum EIRP Power

6.74 dBm

Test Channels

Low (2402 MHz), Mid (2240 MHz), High (2480 MHz)

Occupied Bandwidth

2101 kHz

Frequency Hopper: Number of Hopping

Channels N/A
Frequency Hopper: Channel Dwell Time N/A
Frequency Hopper: Max interval between two
instances of use of the same channel N/A
MIMO Information (# of Transmit and Receive
antenna ports) N/A

Equipment Type

Limited Module

Antenna Type and Gain

PCB Trace Antenna
1 dBi

Variant Models:

The following variant models were not tested as part of this evaluation, but have been identified by the
manufacturer as being electrically identical models, depopulated models, or with reasonable similarity to
the model(s) tested. Intertek does not make any claims of compliance for samples or variants which were

not tested.
None

5 System Setup and Method

Cables
ID Description Length Shielding Ferrites Termination
(m)
-- None N/A N/A N/A N/A
Support Equipment
Description Manufacturer Model Number Serial Number
Power Supply* None None None
POE Power Supply None None None

Non-Specific Radio Report Shell Rev. October 2022
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*Power supply used for AC mains line conducted emissions.
5.1 Method:

Configuration as required by ANSI C63.10-2013, RSS-Gen Issue 5 April 2018, ANSI C63.4:2014, and
KDB 558074 D01 15.247 Meas Guidance v05r02: 04/2019.

5.2 EUT Block Diagram:

POE Powered

M

Battery Powered

M

Radio Module [
Radio Module [ Controller

Controller

(Remotely Located)

E j | | POE Power Supply
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6 Maximum Peak Output Power
6.1 Method

Tests are performed in accordance with CFR47 FCC Part 15.247, RSS-247, ANSI C63.10, and KDB
558074 D0115.247 Meas Guidancev05r02.

TEST SITE: 10m ALSE

The 10m ALSE is 13m (Length) x 21m (Depth) x 10m (Height) with the effective size in terms of space from
the tips of the absorber is 12m (Length) x 20m (Depth) x 8.5m (Height). This chamber achieves broadband
performance using a unique arrangement of hybrid and ferrite tile absorber. This chamber has a built in 3m
diameter turntable (Embedded type). The metal structure of the table makes electrical connection around the
entire circumference of the turntable to the ground plane with a metal brush type connection. The turntable is
located on one end of the chamber and the antennas are mounted 3 and 10 meters away at the other end of
the chamber on the adjustable an Antenna Mast. The antenna mast is a non-conductive bore sighted type with
remote control of antenna height and polarization. The Antenna Mast and the turntable can be remotely
controlled through the controller located in the adjacent Control room. A Styrofoam table 80 cm high is used for
table-top equipment.

6.2 Limits:

Limits — FCC Part §15.247 (b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands: 1 Watt or 30 dBm.

Notes: The limits for RSS-247 is the same as the FCC limits above.

6.3 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV007’ Weather Station Vantage Vue Davis 6250 MS191212003 03/27/2024 03/27/2025
ROS014’ Receiver 1Hz-44GHz Rhode & Schwarz ESW 44 103232 06/10/2024 06/10/2025
145-420’ Receiver to floor cable Utiflex UFB311A-2-0591-70070 145-420 02/27/2024 02/27/2025
145-414’ Cable 145-414 Huber + Suhner 3m Track A cable 145-414 07/15/2024 07/15/2025
145-422' 10Amp Pre-amp to under floor Utiflex UFB311A-0-2756-70070 145-422 03/26/2024 03/26/2025

IW003’ 8.4 meter cable Insulated Wire 2800-NPS 003 01/17/2024 01/17/2025
ETS002 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 09/04/2024 09/04/2025

Software Utilized:

Name Manufacturer Version
BAT-EMC Nexio 2023.0.9.0
6.4 Results:

The sample tested was found to Comply.
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6.5 Setup Photographs:
===Battery Powered===

BLE (Metal Enclosure With Keypad

WO# T1045

— Abby
y g — WO# 51024
! Assa Abloy
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_ BLE (Plastic Enclosure With Keypad)

WO# 71045
Assa Abloy

(Nauntadj
WO# 51024
Assa Abloy
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BLE (Plastic Enclosure Without Keypad)

y o P

WO# 71045

Assa Abloy
WO# 51024
Assa Abloy
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BLE (Metal Enclosure Without Keypad
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===POE Powered===

BLE (Metal Enclosure With Keypad)

i
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BLE (Plastic Enclosure With Keypad)
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BLE (Plastic Enclosure Without Keypad
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6.6 Test Data:

|

Issued: 12/12/2024

Bluetooth Low Energy EIRP Power (Battery Powered)

EUT Frequency Field Strength EIRP Conducted Results
Configurations (MHz) (dBuV/m) (dBm) Power Limit
(dBm)
Plastic Enclosure 2402 99.60 4.40 30 Compliance
With Keypad 2440 101.49 6.29 30 Compliance
2480 101.06 5.86 30 Compliance
Metal Enclosure 2402 93.49 -1.71 30 Compliance
With Keypad 2440 98.41 3.21 30 Compliance
2480 95.34 0.14 30 Compliance
Plastic Enclosure 2402 91.84 -3.36 30 Compliance
Without Keypad 2440 92.54 -2.66 30 Compliance
2480 95.80 0.60 30 Compliance
Metal Enclosure 2402 97.50 2.30 30 Compliance
Without Keypad 2440 99.03 3.83 30 Compliance
2480 97.77 2.57 30 Compliance
Bluetooth Low Energy EIRP Power (POE Powered)
EUT Frequency Field Strength EIRP Conducted Results
Configurations (MHz) (dBuV/m) (dBm) Power Limit
(dBm)
Plastic Enclosure 2402 96.91 1.71 30 Compliance
With Keypad 2440 101.94 6.74 30 Compliance
2480 100.92 5.72 30 Compliance
Metal Enclosure 2402 92.36 -2.84 30 Compliance
With Keypad 2440 95.40 0.20 30 Compliance
2480 99.13 3.93 30 Compliance
Plastic Enclosure 2402 95.52 -2.68 30 Compliance
Without Keypad 2440 93.50 -1.7 30 Compliance
2480 93.18 -2.02 30 Compliance
Metal Enclosure 2402 93.29 -1.91 30 Compliance
Without Keypad 2440 99.10 3.9 30 Compliance
2480 100.78 5.58 30 Compliance

Notes: The EIRP was calculated from field strength with the formula below:

EIRP = Emeas + 20l0g(0meas)-104.7, where d =3 m

Non-Specific Radio Report Shell Rev. October 2022
Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX
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Test Information:

===Battery Powered

|

Issued: 12/12/2024

BLE (Plastic Enclosure With Keypad), Low Channel EIRP Power

Date and Time

10/9/2024 1:47:10 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C

Humidity 42 %

Atmospheric Pressure 1003 mbars

Comments

Scan 51 BLE Tx Low (Plastic Enclosure - With Keypad), RE Fundamental

Graph:

120
dBuv/m
110

90 |
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60 |
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Results:
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2.352GHz

Peak Field Strength

Frequency

2.452GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpVv/m) (dBpVv/m) (dB)
2402.499 99.60 - 353.80 4.00 Horizontal M 1.00 39.40
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpv/m) (dBpv/m) (dB)
2402.499 86.61 - 353.80 4.00 Horizontal 1M 1.00 39.40

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Eveas = Peak Reading From Above.
EIRP =4.40 dBm

Non-Specific Radio Report Shell Rev. October 2022
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Test Information:

|

Issued: 12/12/2024

BLE (Plastic Enclosure With Keypad), Mid Channel EIRP Power

Date and Time

10/9/2024 2:18:09 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C

Humidity 42 %

Atmospheric Pressure 1003 mbars

Comments

Scan 52 BLE Tx Mid (Plastic Enclosure - With Keypad), RE Fundamental

Graph:

dBuv/m

80 |

70

60 |

50 |

40 |

30

20|

10 ]

Results:
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2.39GHz

Peak Field Strength

Frequency

2.49GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (dB)
2439.502 101.49 - 0.00 3.87 Horizontal M 0.00 39.29
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (dB)
2439.502 88.52 - 0.00 3.87 Horizontal 1M 0.00 39.29

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 6.29 dBm

Non-Specific Radio Report Shell Rev. October 2022
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BLE (Plastic Enclosure With Keypad), High Channel EIRP Power

Test Information:

Date and Time 10/9/2024 2:40:42 PM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C
Humidity 42 %
Atmospheric Pressure 1003 mbars
Comments Scan 53 BLE Tx High (Plastic Enclosure - With Keypad), RE Fundamental
Graph:
120
dBpv/m
110 |
100 .
904 fr:\
80 | “
70 7“J\AA\7\/J\ e e A AN A A VA A AP AN NP NN A A et e A A A s A PNt AP e AAAN A A
60 |
50 |
40 |
30 |
20|
10
0
2.43GHz 2.53GHz
Frequency
Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2480.499 101.06 - 1.40 3.75 Horizontal 1M 1.00 39.32
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2480.499 88.12 - 1.40 3.75 Horizontal 1M 1.00 39.32

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =5.86 dBm
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BLE (Metal Enclosure With Keypad), Low Channel EIRP Power

Test Information:

Date and Time 10/9/2024 8:26:23 AM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C
Humidity 42 %
Atmospheric Pressure 1003 mbars
Comments Scan 42 BLE Tx Low (Metal Enclosure - With Keypad), RE Fundamental
Graph:
120
dBpv/m
110 |
100
90 | .
70 I N A A AN S A PN NN A AN AN A NN p AN prnr /A M AL AN AN ISP S NN pAp P
60 |
50 |
40 |
30 |
20|
10
0
2.352GHz 2.452GHz
Frequency
Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuV/m) (dBpv/m) (dB)
2402.549 93.49 -- 44.80 3.51 Vertical 1M 1.00 39.40
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpVv/m) (dBpv/m) (dB)
2402.549 79.82 - 44.80 3.51 Vertical 1M 1.00 39.40

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20log(dwmeas)-104.7, where d = 3 m, Ewveas = Peak Reading From Above.
EIRP =-1.71 dBm
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BLE (Metal Enclosure With Keypad), Mid Channel EIRP Power

Test Information:

Date and Time 10/9/2024 9:25:49 AM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C
Humidity 42 %
Atmospheric Pressure 1003 mbars
Comments Scan 43 BLE Tx Mid (Metal Enclosure - With Keypad), RE Fundamental
Graph:
120
dBpv/m
110 |
100 .
90 | / '\\
70 [T T AN I S A A A AN AP PP n N VN\\\A/\—/’/ “\4 AN A (AN NN AN AN ANAPNN A p s NN AL S A AN
60 |
50 |
40 |
30 |
20|
10
0
2.39GHz 2.49GHz
Frequency
Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2440.461 98.41 - 358.70 3.87 Horizontal 1M 1.00 39.28
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2440.461 85.85 - 358.70 3.87 Horizontal 1M 1.00 39.28

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 3.21 dBm
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BLE (Metal Enclosure With Keypad), high Channel EIRP Power

Test Information:

Date and Time 10/9/2024 9:55:45 AM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C
Humidity 42 %
Atmospheric Pressure 1003 mbars
Comments Scan 44 BLE Tx High (Metal Enclosure - With Keypad), RE Fundamental
Graph:
120
dBpv/m
110 |
100
-
90 “‘j \
80 | [ ® ‘\\
70| A AN AN A AN AP AN A e pe e NN NN AT v—\,,m/“ \V\V\,w\w,w“v AN ANAANAAA ANt N P ANAAAAANANN A A ANV
60 |
50 |
40 |
30 |
20|
10
0
2.43GHz 2.53GHz
Frequency
Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2479.476 95.34 - 0.00 3.81 Horizontal 1M 1.00 39.31
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2479.476 82.05 - 0.00 3.81 Horizontal 1M 1.00 39.31

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =0.14 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

|

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), Low Channel EIRP Power

Test Information:

Date and Time

10/10/2024 10:45:29 AM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C

Humidity 39 %

Atmospheric Pressure 1005 mbars

Comments

Scan 60 BLE Tx Low (Plastic Enclosure - Without Keypad), RE Fundamental

Graph:
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2.352GHz

Peak Field Strength

Frequency

2.452GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuV/m) (dBpv/m) (dB)
2401.987 91.84 -- 50.20 2.66 Vertical 1M 1.00 39.40
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpVv/m) (dBpv/m) (dB)
2401.987 81.87 - 50.20 2.66 Vertical 1M 1.00 39.40

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =-3.36 dBm

Non-Specific Radio Report Shell Rev. October 2022
Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX

Page 24 of 309




Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), Mid Channel EIRP Power

Test Information:

Date and Time 10/10/2024 11:20:17 AM

Client and Project Number Sargent Assa Abloy

Engineer Kouma Sinn

Temperature 22 deg C

Humidity 39 %

Atmospheric Pressure 1005 mbars

Comments Scan 61 BLE Tx Mid (Plastic Enclosure - Without Keypad), RE Fundamental
Graph:
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2.39GHz 2.49GHz
Frequency

Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2439.975 92.54 - 223.60 3.09 Horizontal M 1.00 39.28
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2439.975 82.53 - 223.60 3.09 Horizontal 1M 1.00 39.28

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =-2.66 dBm
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Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), High Channel EIRP Power

Test Information:

Date and Time 10/10/2024 11:39:15 AM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 22 deg C
Humidity 39 %
Atmospheric Pressure 1005 mbars
Comments Scan 62 BLE Tx High (Plastic Enclosure - Without Keypad), RE Fundamental
Graph:
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Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBpV/m) (dBuV/m) (s) (dB)
2480.486 95.80 - 6.70 3.69 Vertical M 1.00 39.32
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpVv/m) (dBpVv/m) (s) (dB)
2480.486 82.80 - 6.70 3.69 Vertical 1M 1.00 39.32

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20log(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 0.60 dBm
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Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), Low Channel EIRP Power

Test Information:

Date and Time 10/10/2024 3:09:58 PM

Client and Project Number Sargent Assa Abloy

Engineer Kouma Sinn

Temperature 22 deg C

Humidity 39 %

Atmospheric Pressure 1005 mbars

Comments Scan 69 BLE Tx Low (Metal Enclosure - Without Keypad), RE Fundamental
Graph:

dBuv/m
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Frequency

Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2402.499 97.50 - 360.00 4.00 Horizontal M 1.00 39.40
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2402.499 84.49 - 360.00 4.00 Horizontal 1M 1.00 39.40

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 2.30 dBm
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Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), Mid Channel EIRP Power

Test Information:

Date and Time 10/14/2024 8:51:04 AM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 24 deg C
Humidity 35%
Atmospheric Pressure 995 mbars
Comments Scan 70 BLE Tx Mid (Metal Enclosure - Without Keypad), RE Fundamental 76
Graph:
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Results:

Peak Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2440.499 99.03 - 358.90 3.94 Horizontal M 1.00 39.28
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2440.499 86.07 - 358.90 3.94 Horizontal 1M 1.00 39.28

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 3.83 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), High Channel EIRP Power

Date and Time

10/14/2024 9:19:46 AM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 24 deg C

Humidity 35%

Atmospheric Pressure 995 mbars

Comments

Scan 71 BLE Tx High (Metal Enclosure - Without Keypad), RE Fundamental 76

Graph:
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Results:
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2.43GHz

Peak Field Strength

Frequency

2.53GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBpV/m) (dBpv/m) (dB)
2480.536 97.77 - 360.00 3.87 Horizontal M 1.00 39.32
AVG Field Strength

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time(s) | Correction
(MHz) (dBuVv/m) (dBpVv/m) (dB)
2480.536 84.34 - 360.00 3.87 Horizontal 1M 1.00 39.32

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =2.57 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

===POE Powered

|

Issued: 12/12/2024

BLE (Plastic Enclosure With Keypad), Low Channel EIRP Power

Date and Time

11/8/2024 11:34:56 AM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 23 deg C

Humidity 35%

Atmospheric Pressure 1003 mbars

Comments Scan 30 BLE Tx Low (Plastic- Keypad), POE Powered, Fundamental, 3m
Graph:
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Results:

Peak (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpV/m) (dBpV/m) (s) (dB)
2402.461 96.91 - 347.00 3.51 Horizontal M 1.00 39.11
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBuV/m) (dBuV/m) (s) (dB)
2402.461 84.20 - 347.00 3.51 Horizontal M 1.00 39.11

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Eveas = Peak Reading From Above.
EIRP =1.71 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Plastic Enclosure With Keypad), Mid Channel EIRP Power

Date and Time 11/8/2024 12:06:40 PM
Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 23deg C
Humidity 35%
Atmospheric Pressure 1003 mbars
Comments Scan 31 BLE Tx Mid (Plastic- Keypad), POE Powered, Fundamental 3m
Graph:
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Results:

Peak (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2439.501 101.94 - 353.20 3.87 Horizontal 1M 1.00 39.44
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2439.501 88.98 - 353.20 3.87 Horizontal 1M 1.00 39.44

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Ewmeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =6.74 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Plastic Enclosure With Keypad), High Channel EIRP Power

Date and Time

11/8/2024 2:19:48 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 23 deg C

Humidity 35%

Atmospheric Pressure 1003 mbars

Comments

Scan 34 BLE Tx High (Plastic- Keypad), POE Powered, Fundamental 3m

Graph:
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2.43GHz

Results:

Peak (PASS) (1)

Frequency

2.53GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2480.499 100.92 - 360.00 3.81 Horizontal M 0.00 39.62
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2480.499 87.93 - 360.00 3.81 Horizontal 1M 0.00 39.62

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.

EIRP =5.72 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure With Keypad), Low Channel EIRP Power

Date and Time

11/1/2024 12:43:15 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 21C

Humidity 41 %

Atmospheric Pressure 1000 mbar

Comments

Scan 24 BLE Tx Low (Metal- Keypad), POE Powered, RE Fundamental, 3m

Graph:
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2.352GHz

Results:

Peak (PASS) (1)

Frequency

2.452GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBuv/m) (dBpv/m) (s) (dB)
2402.411 92.36 - 55.40 2.85 Vertical M 1.00 39.11
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2402.411 80.18 - 55.40 2.85 Vertical 1M 1.00 390.11

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.

EIRP =-2.84 dBm
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Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX

Page 33 of 309



Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure With Keypad), Mid Channel EIRP Power

Date and Time

11/1/2024 1:32:14 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 21C

Humidity 41 %

Atmospheric Pressure 1000 mbar

Comments

Scan 25 BLE Tx Mid (Metal- Keypad), POE Powered, RE Fundamental, 3m

Graph:
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2.39GHz

Results:

Peak (PASS) (1)

Frequency

2.49GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBuv/m) (dBpv/m) (s) (dB)
2440.062 95.40 - 55.10 2.78 Vertical M 0.00 39.44
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2440.062 85.43 - 55.10 2.78 Vertical 1M 0.00 39.44

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.

EIRP = 0.20 dBm

Non-Specific Radio Report Shell Rev. October 2022
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure With Keypad), High Channel EIRP Power

Date and Time

11/1/2024 1:57:15 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 21C

Humidity 41 %

Atmospheric Pressure 1000 mbar

Comments

Scan 25 BLE Tx High (Metal- Keypad), POE Powered, RE Fundamental, 3m

Graph:
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2.43GHz

Results:

Peak (PASS) (1)

Frequency

2.53GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2480.449 99.13 - 360.00 3.75 Horizontal 1M 1.00 39.62
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2480.449 86.67 - 360.00 3.75 Horizontal 1M 1.00 39.62

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Ewmeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.

EIRP = 3.93 dBm
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Intertek

Report Number: 105838170BOX-001.BLE

|

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), Low Channel EIRP Power

Test Information:

Date and Time

11/12/2024 9:02:41 AM

Client and Project Number Sargent Assa Abloy
Engineer kouma Sinn
Temperature 23 deg C

Humidity 34 %

Atmospheric Pressure 999 mbars

Comments

Scan 36 _BLE Tx Low (Plastic- No Keypad), POE Powered, Fundamental 3m

Graph:

dBuv/m

80 |

70

60 |

50 |

40 |

30

20|

10 ]

A AN AN

/
AN A ;A A e AN~ NN~

AN A o A p AN PN AN mA

At AN, AN AN p

2.352GHz

Results:

Peak (PASS) (1)

Frequency

2.452GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2402.499 92.52 - 44.70 3.03 Horizontal M 1.00 39.11
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2402.499 79.37 - 44.70 3.03 Horizontal 1M 1.00 39.11

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.

EIRP =-2.

68 dBm

Non-Specific Radio Report Shell Rev. October 2022
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), Mid Channel EIRP Power

Date and Time

11/12/2024 9:38:23 AM

Client and Project Number Sargent Assa Abloy
Engineer kouma Sinn
Temperature 23 deg C

Humidity 34 %

Atmospheric Pressure 999 mbars

Comments

Scan 37 _BLE Tx Mid (Plastic- No Keypad), POE Powered, Fundamental, 3m

Graph:
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Results:

Peak (PASS) (1)

Frequency

2.49GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBuv/m) (dBpv/m) (s) (dB)
2439.489 93.50 - 39.00 2.48 Vertical M 1.00 39.44
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2439.489 80.16 - 39.00 2.48 Vertical 1M 1.00 39.44

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =-1.7 dBm
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Intertek

Report Number: 105838170BOX-001.BLE \

Test Information:

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), High Channel EIRP Power

Date and Time 11/12/2024 11:41:04 AM
Client and Project Number Sargent Assa Abloy
Engineer kouma Sinn
Temperature 23 deg C
Humidity 34 %
Atmospheric Pressure 999 mbars
Comments Scan 40 BLE Tx High (Plastic- No Keypad), POE Powered, Fundamental, 3m
Graph:
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Results:

Peak (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2480.437 93.18 142.70 3.81 Horizontal M 0.00 39.62
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2480.437 80.66 142.70 3.81 Horizontal 1M 0.00 39.62

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =-2.02 dBm

Non-Specific Radio Report Shell Rev. October 2022
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Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), Low Channel EIRP Power

Date and Time

11/12/2024 12:27:33 PM

Client and Project Number Sargent Assa Abloy
Engineer kouma Sinn
Temperature 23 deg C

Humidity 34 %

Atmospheric Pressure 999 mbars

Comments

Scan 41 BLE Tx Low (Metal- No Keypad), POE Powered, Fundamental, 3m

Graph:
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2.352GHz

Results:

Peak (PASS) (1)

Frequency

2.452GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBuv/m) (dBpv/m) (s) (dB)
2402.473 93.29 55.90 1.00 Vertical M 1.00 39.11
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2402.473 80.44 55.90 1.00 Vertical 1M 1.00 390.11

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =-1.91 dBm
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Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), Mid Channel EIRP Power

Date and Time

11/12/2024 12:56:10 PM

Client and Project Number Sargent Assa Abloy
Engineer kouma Sinn
Temperature 23 deg C

Humidity 34 %

Atmospheric Pressure 999 mbars

Comments

Scan 42 BLE Tx Mid (Metal- No Keypad), POE Powered, Fundamental 3m

Graph:

dBuv/m

80 |

60 |

50 |

40 |

30

20|

10 ]

20 A e pere e e NP

N/ e A A A A A ANANN A AN AN MNP M AN~ NN

2.39GHz

Results:

Peak (PASS) (1)

Frequency

2.49GHz

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (s) (dB)
2439.514 99.10 - 353.50 3.89 Horizontal M 0.00 39.44
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MH2) (dBuV/m) (dBuV/m) (s) (dB)
2439.514 86.11 - 353.50 3.89 Horizontal 1M 0.00 39.44

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP = 3.9 dBm

Non-Specific Radio Report Shell Rev. October 2022

Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX

Page 40 of 309



Intertek

Report Number: 105838170BOX-001.BLE

Test Information:

|

Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), High Channel EIRP Power

Date and Time

11/22/2024 12:35:30 PM

Client and Project Number Sargent Assa Abloy
Engineer Kouma Sinn
Temperature 23 deg C
Humidity 35%
Atmospheric Pressure 986 mbar
Comments Scan 75 BLE Tx High (Metal Without Keypad), RE Fundamental at 3m
Graph:
120
dBpv/m
110 |
100 .
™\
90 | \
80 | “\\
70 [N A A N s AN AN s P AN NS
60 |
50 |
40 |
30 |
20|
10
0
2.43GHz 2.53GHz
Frequency
Results:

Peak (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (dB)
2480.461 100.78 - 1.40 3.69 Horizontal M 0.00 39.62
AVG (PASS) (1)

Frequency Level Limit Azimuth (°) Height (m) Pol. RBW Meas.Time Correction
(MHz) (dBpv/m) (dBpv/m) (dB)
2480.461 88.32 - 1.40 3.69 Horizontal 1M 0.00 39.62

Notes: The EIRP was calculated from peak field strength from above using the formula below:

EIRP = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading From Above.
EIRP =5.58 dBm
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Issued: 12/12/2024

Product Standard: CFR47 FCC Part 15.247, RSS-247

Limit applied: See Report Section 6.2

Test Date Atmospheric Data
Test Personnel/ Supervising Engineer/ Input Mode Tem Relative Atmospheric
Initials Initials Voltage ce P Humidity Pressure
% mbar
. 2 Battery Continuous
s
10/09/2024 Kouma Sinn #/* N/A Powered Transmitting 22 42 1003
; Battery Continuous
‘ij' = e
10/10/2024 Kouma Sinn &/ N/A Powered Transmitting 22 39 1005
. Battery Continuous
10/14/2024 Kouma Sinn < N/A Powered Transmitting 24 35 995
. POE Continuous
‘IJ' = el
11/01/2024 Kouma Sinn #/* N/A Powered Transmitting 21 41 1000
. POE Continuous
s
11/08/2024 Kouma Sinn #/* NIA Powered Transmitting 23 35 1003
; POE Continuous
‘ij' = e
11/12/2024 Kouma Sinn &/ N/A Powered Transmitting 23 34 999
i POE Continuous
11/22/2024 Kouma Sinn < N/A Powered Transmitting 23 35 986

Deviations, Additions, or Exclusions: None
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7 6dB Bandwidth (DTS Bandwidth) and Occupied Bandwidth

7.1 Method

Tests are performed in accordance with CFR47 FCC Part 15.247, RSS-247, and ANSI C63.10.

TEST SITE: EMC Lab

The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

7.2 Limit

DTS Bandwidth Limit:

FCC Part §15.247 (a) (2) Systems using digital modulation techniques may operate in the 902-928 MHz,
2400-2483.5 MHz, and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

Occupied Bandwidth:
Upper and Lower Edges of OBW within 2400-2483.5 MHz

Notes: The limits for RSS-247 are the same as the FCC limits above.

7.3 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV007’ Weather Station Vantage Vue Davis 6250 MS191212003 03/27/2024 03/27/2025
ROS014’ Receiver 1Hz-44GHz Rhode & Schwarz ESW 44 103232 06/10/2024 06/10/2025
145-420° Receiver to floor cable Utiflex UFB311A-2-0591-70070 145-420 02/27/2024 02/27/2025
145-414 Cable 145-414 Huber + Suhner 3m Track A cable 145-414 07/15/2024 07/15/2025
145-422 10Amp Pre-amp to under floor Utiflex UFB311A-0-2756-70070 145-422 03/26/2024 03/26/2025

IW003’ 8.4 meter cable Insulated Wire 2800-NPS 003 01/17/2024 01/17/2025
ETS002 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 09/04/2024 09/04/2025

Software Utilized:

Name Manufacturer Version
None N/A N/A
7.4 Results:

The sample tested was found to Comply.
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7.5 Setup Photographs:

See Section 6.5
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7.6 Test Data:

|

Issued: 12/12/2024

BLE DTS Bandwidth (Battery Powered)

EUT Frequency DTS Bandwidth DTS Bandwidth Results
Configurations (MHz) (kHz) Limit (kHz)
2402 1360 =500 Compliance
Plastic Enclosure With 2440 1370 > 500 Compliance
Keypad 2480 1400 > 500 Compliance
2402 1360 =500 Compliance
Metal Enclosure With 2440 1380 > 500 Compliance
Keypad 2480 1330 > 500 Compliance
2402 1300 =500 Compliance
Plastic Enclosure 2440 1330 > 500 Compliance
Without Keypad 2480 1370 2500 Compliance
2402 1370 =500 Compliance
Metal Enclosure 2440 1380 > 500 Compliance
Without Keypad 2480 1380 > 500 Compliance
BLE Occupied Bandwidth (Battery Powered)
EUT Frequency Occupied Occupied Bandwidth Limit Results
Configurations Bandwidth
(MHz) (kHz) (kHz)
Upper and Lower Edges of Compliance
Plastic Enclosure With 2402 2035 OBW within 2400-2483.5 MHz
Keypad Upper and Lower Edges of Compliance
2440 2042 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
2480 2095 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
Metal Enclosure With 2402 2077 OBW within 2400-2483.5 MHz
Keypad Upper and Lower Edges of Compliance
2440 2101 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
2480 2078 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
Plastic Enclosure 2402 2059 OBW within 2400-2483.5 MHz
Without Keypad Upper and Lower Edges of Compliance
2440 2068 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
2480 2071 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
Metal Enclosure 2402 2055 OBW within 2400-2483.5 MHz
Without Keypad Upper and Lower Edges of Compliance
2440 2039 OBW within 2400-2483.5 MHz
Upper and Lower Edges of Compliance
2480 2096 OBW within 2400-2483.5 MHz
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BLE DTS Bandwidth (POE Powered)

EUT Frequency DTS Bandwidth DTS Bandwidth Results
Configurations (MHz) (kHz) Limit (kHz)
2402 1360.00 =500 Compliance
Plastic Enclosure With 2440 1360.00 > 500 Compliance
Keypad 2480 1400.00 > 500 Compliance
2402 1360.00 =500 Compliance
Metal Enclosure With 2440 1360.00 =500 Compliance
Keypad 2480 1400.00 > 500 Compliance
2402 1350.00 =500 Compliance
Plastic Enclosure 2440 1330.00 =500 Compliance
Without Keypad 2480 1380.00 > 500 Compliance
2402 1330.00 =500 Compliance
Metal Enclosure 2440 1360.00 > 500 Compliance
Without Keypad 2480 1340.00 > 500 Compliance
BLE Occupied Bandwidth (POE Powered)
EUT Frequency Occupied Occupied Bandwidth Limit Results
Configurations Bandwidth
(MH2z) (kHz) (kHz)
_ _ 2023.87 Upper_ al_wd Lower Edges of Compliance
Plastic Enclosure With 2402 OBW within 2400-2483.5 MHz
Keypad 2040.92 Upper and Lower Edges of Compliance
2440 ' OBW within 2400-2483.5 MHz
2100.31 Upper. and Lower Edges of Compliance
2480 OBW within 2400-2483.5 MHz
' 2077.15 Upper. and Lower Edges of Compliance
Metal Enclosure With 2402 OBW within 2400-2483.5 MHz
Keypad 2069.88 Upper and Lower Edges of Compliance
2440 ' OBW within 2400-2483.5 MHz
2075.39 Upper. and Lower Edges of Compliance
2480 ' OBW within 2400-2483.5 MHz
_ 2040.40 Upper. and Lower Edges of Compliance
Plastic Enclosure 2402 ' OBW within 2400-2483.5 MHz
Without Keypad 2059 25 Upper and Lower Edges of Compliance
2440 ' OBW within 2400-2483.5 MHz
2086.65 Upper. and Lower Edges of Compliance
2480 ' OBW within 2400-2483.5 MHz
2069.69 Upper. and Lower Edges of Compliance
Metal Enclosure 2402 ' OBW within 2400-2483.5 MHz
Without Keypad 2062.31 Upper and Lower Edges of Compliance
2440 ' OBW within 2400-2483.5 MHz
2067.00 Upper. and Lower Edges of Compliance
2480 ' OBW within 2400-2483.5 MHz
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===Battery Powered===

Issued: 12/12/2024

BLE (Plastic Enclosure Keypad), Low Channel DTS Bandwidth

MultiView
Ref Level 106,40 dBuw  Offset

Spectrum
39,40 dB ® RBW 100 kHz

& Att 0dB SWT 4184 ps(~7.1ms) ® VBW 300 kHz Mode Auto FFT
Input 1AC PS8 Off  Notch Off

1 Frequency Sweep

Frequency 2.4020000 GHz

e 1M X%
96.49 dBpV

MI1[1]

100 dBpv 11

240198500 GHz

a0 depy

80 depv

70 dBpy

&0 depy

50 dBpy

40 depv

30 dBpy

20 dBpv

10 dBpy

CF 2.402 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.401985 GHz
2.4013107 GHz
2. 4026693 GHz

96.49 dBpV ndB
90.45 dBuY ndB down BW
90.50 dBuY ) Factor

M1 1
T1 1
T2 1

6.0 dB
1.36 MHz
1767.9

measuring... [HENNRNEN

12:22:34 PM  10/09/2024

12:22:34

BLE (Plastic Enclosure Keypad), Mid Channel DTS Bandwidth

MultiView
Ref Level 107.00 dBLv  Offset

Spectrum
39.29 dB ® RBW 100 kHz

Att 0dB SWT 41.84ps(~7.1ms) ® VBW 300kHz Mode Auto FFT
Input 1AC PSS Off  Notch Off

1 Frequency Sweep

100 dBpv

Frequency 2.4400000 GHz

® 1Pk Max
97.86 dBpY
213998500-6H=

MI1[1]

a0 depy -

80 dBpv

70 depy

0 dBpy

50 depy

40 dBpy

20 depy

20 dBpy

10 dBpY

CF 2.44 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.439985 GHz
2.4393057 GHz
2.4406793 GHz

M1 1
T1 1
T2 1

97.86 dBpVv ndB
91.72 dBuv ndB down BW
91.91 dBuY ) Factor

6.0 dB
1.37 MHz
1776.3

measuring... [[HENNRRNN

12:53:55 PM 10/09/2024

12:53:54
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BLE (Plastic Enclosure Keypad), High Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBpv  Offset 39.32dB ® RBW 100 kHz
Att 0dB SWT 41.84pus(~7.1ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PSS Off  Notch Off

1 Frequency Sweep e 1Pk Max
MI1[1] 98,17 dBpv
100 dBpy + 2.47/993010 GHz

a0 depy

80 dBpy

70 depv

&0 dBpy

50 dBpv

40 dBpy

30 depv

20 dBpy

10 dBpy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.4799301 GHz 98.17 dBpV ndB 6.0 dB
Ti 1 2.4793007 GHz 92.14 dBpv ndB down BW 1.40 MHz
T2 1 24806993 GHz 92.11 dBpv 0 Factor 1773.1

veasuring... NENNENNEN . 2021000 RSRESVSN  NREWI

01:14:37 PM  10/09/2024

BLE (Metal Enclosure Keypad), Low Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBv  Offset 39.40 dB & RBW 100 kHz
& Att OdB SWT 41.84ps(~7.1 ms) ® ¥YVBW 300 kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

ML M1[1] 89.69 dBpv
& Z#0198506-6H=

a0 depy

80 dBpv

70 depv

&0 depv —

50 depy

40 depy

30 depy

20 dBpv

10 depy

0 depy
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.401985 GHz 89.69 dBpVv ndB 6.0 dB
T1 1 2,4013107 GHz 83.66 dBuY ndB down BW 1.36 MHz
T2 1 24026693 GHz 83.72 dBLY Q Factor 1767.9

- . 2024-10-09
measuring...  EEENREEEN = 72126 - -

07:21:27 AM 10/09/2024
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BLE (Metal Enclosure Keypad), Mid Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97 .00 dBLv  Offset 39.28 dB ® RBW 100 kHz
® Att OdB SWT 41.84ps(~7.1 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4400000 GH=z
Input 1AC PS Off  Notch Off

1 Frequency Sweep e 1Pk Max
MI1[1] 89,10 dBpY
an depy 2#3998606-6H=z

80 depv

70 dBpy

&0 depv —_—

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 depy
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.43998 GHz 89.10 dBpV nde 6.0 dB
Ti 1 2,4393057 GHz 82.99 dBuv ndB down Bw 1.28 MHz
T2 1 2.4406843 GHz 83.14 dBuv O Factor 1769.9

veasuring... NENNNNNNN . 202¢ 1000 NRSAESVSN  NRGWIN

08:08:57 AM 10/09/2024

BLE (Metal Enclosure Keypad), High Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97 .00 dBLv  Offset 3931 dB ® RBW 100 kHz
® Att OdB SWT 41.84ps(~7.1 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4800000 GH=z
Input 1AC PS Off  Notch Off

1 Frequency Sweep e 1Pk Max
Nt M1[1] 92,97 dBpv

2-48000500-6Hz

o0 dBpv 11

<]
“H

80 depv

70 dBpy

&0 depv

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 depy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.480005 GHz 92.97 dBpVv ndB 6.0 dB
Ti 1 2.4793207 GHz 87.06 dBpv ndB down BW 1.23 MHz
T2 1 2.4806494 GHz 86.95 dBuY 0 Factor 1866.5

S——————T .

08:43:41 AM 10/09/2024
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BLE (Plastic Enclosure Without Keypad), Low Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuvy  Offset 39.40 dB & RBW 100 kHz
Att 0de SWT 41.84us(~7.1 ms) ® VBW 300kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep e 1Pk Max
[ M1[1] 89,98 dBpv
an depy 2#0199506-6H=

80 depv

70 dBpy

&0 depv

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 depy
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.401995 GHz 89.98 dBpV ndB 6.0 dB
Ti 1 2.4013257 GHz 83.98 dBpv ndB down BW 1.20 MHz
T2 1 2.4026244 GHz 84.01 dBpY 0 Factor 1849.5

veasuring... NENNENNNN . 2021010 RSRESVSN  NRGWI

09:23:13 AM 10/10/2024

BLE (Plastic Enclosure Without Keypad), Mid Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuvy  Offset 39.28 dB & RBW 100 kHz
Att 0de SWT 4184us(~7.1ms)® VBW 300kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off
1 Frequency Sweep e 1Pk Max
" M1[1] 89,37 dBpV
an depy pi 2#3998606-6H=z
T1 T2
v 7
80 dBpv
70 dBpv
60 dBpv
50 dBpY
40 dBpv
30 dBpv
20 dBpv
10 depy
0 dBpv
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
M1 1 2.43998 GHz 89.37 dBpV nde 6.0 dB
Ti 1 24393157 GHz 83.47 dBuv ndB down Bw 1.32 MHz
T2 1 2.4406444 GHz 83.41 dBuy Q) Factor 1336.4
p———erd B
09:54:34 AM 10/10/2024
Non-Specific Radio Report Shell Rev. October 2022 Page 50 of 309

Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX



Intertek

Report Number: 105838170BOX-001.BLE

|

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), High Channel DTS Bandwidth

MultiView

Ref Level 97.00 dBuvy  Offset
Att 0de  SWT
Input 1AC PS8 Off

Spectrum

39.32dB ® RBW 100 kHz
41,84 us [~7.1 ms) ® VBW 300 kHz
Notch Off

Mode Auto FFT

Frequency 2.4800000 GHz
e 1Pk Max

1 Frequency Sweep

M1[1] 91.86 dBuV

2-#8000000-GHz

90 dBpy T+

80 depv

70 dBpy

&0 depv

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 dBpy

CF 2.48 GHz 1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

921.86
85.7
85.8

2.48 GHz
2.4793107 GHz
24306843 GHz

M1 1
T1 1
T2 1

dBpVv ndB
7 dBuv ndB down BW
5 dBuY ) Factor

5.0 dB
1.37 MHz
1805.4

10:13:30 AM 10/10/2024

Measuring...

= 2024-10-10
10:13:29
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BLE (Metal Enclosure Without Keypad), Low Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuvy  Offset 39.40 dB & RBW 100 kHz
Att 0de SWT 41.84us(~7.1 ms) ® VBW 300kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep e 1Pk Max
st M1[1] 94,17 dBpv

T1 T2
a0 depy 2#0199506-6H=

80 depv

70 dBpy

&0 depv

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 depy
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.401995 GHz 94.17 dBpVv ndB 6.0 dB
Ti 1 2.4013157 GHz 88.18 dBpv ndB down BW 1.27 MHz
T2 1 24026593 GHz 85.19 dBuY 0 Factor 1748.7

veasuring... NENNENNNN . 20241010 RSRESRSNY  NRGWI

01:43:03 PM  10/10/2024

BLE (Metal Enclosure Without Keypad), Mid Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39.28 dB ® RBW 100 kHz
® Att 0dB SWT 41.84ps(~7.1 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4400000 GH=z
Input 1 AC PS8 Off  Notch Off

1 Frequency Sweep e 1Pk Max
MI1[1] 95,93 dBpv

100 dBpy it 283993510-6Hz

T1 T2

a0 depy

80 dBpy

70 depv

80 By

50 dBpv

40 dBpy

30 depv

20 dBpy

10 dBpy
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.4399351 GHz 95.93 dBpVv ndB 6.0 dB
Ti 1 2.4393107 GHz 89.79 dBpv ndB down BW 1.28 MHz
T2 1 2.4406943 GHz 89.96 dBuY 0 Factor 1763.4

veasuring... NENNENEEN . 2020 101e RSRESVSNY  NRGWIR

07:34:46 AM 10/14/2024
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BLE (Metal Enclosure Without Keypad), High Channel DTS Bandwidth

MultiView Spectrum

Ref Level 107.00 dBuv  Offset 39.32dB ® RBW 100 kHz
& Att OdB SWT 4184 ps(~7.1ms)® VBW 300 kHz Mode Auto FFT

Input 1AC PSS

Off  Notch Off

Issued: 12/12/2024

Frequency 2.4800000 GHz

o 1Pk Max

1 Frequency Sweep

M1[1] 95.49 dBuv
2.:4/999500 GHz

100 dBpv

-

T1

T2

a0 depy

80 dBpy

70 depv

B0 By

50 dBpv

40 dBpy

30 depv

20 dBpy

10 depy

CF 2.48 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
T2 1

2.479995 GHz 95.49 dBpV
2.4793107 GHz 89,38 dBuy
24306943 GHz 89.54 dBLY

ndg
ndB down BW
) Factor

6.0 dB
1.38 MHz
1792.4

07:56:19 AM 10/14/2024

measuring... [HENNRREN

2024-10-14
07:56:18
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BLE (Plastic Enclosure Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 106.40 dBu  Offset
& Att 0dB  SWT
Input 1AC PS Off

1 Occupied Bandwidth

39.40 dBE @ RBW
140 ps (~7.2 ms) @ VBW

30 kHz
100 kHz
MNotch Off

Mode Auto FFT

Frequency 2.4020000 GHz

e 1Mi Max

MI1[1] 96.17 dBuV

100 dBpv

270201000 GHZ

a0 depy

T2

80 depv

-

70 dBpv

80 depv

50 dBpy

40 depv

30 dBpv

20 dBpv

10 dBpy

CF 2.402 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.40201 GHz
2.40100255 GHz
2.40303726 GHz

M1 1
T1 1
T2 1

96.17 dBpV
77.38 dBLY
78.50 dBpv

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.024705476 MHz
2402019902 GHz
19.902360361 kHz

12:23:47 PM  10/09/2024

Measuring...

= 2024-10-09
e

12:23:47

BLE (Plastic Enclosure Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 107.00 dBLy  Offset
Att 0dB  SWT
Input 1AC PS Off

1 Occupied Bandwidth

39.29 dB @ RBW
140 ps (~7.2 ms) @ VBW

30 kHz
100 kHz
Notch Off

=
RE

Mede Autc FFT

Frequency 2.4400000 GHz

M1[1] 98.01 dBuv

2744002000 GHz

100 dBpv

a0 depy

-

T2

80 depy

70 dBpy

&0 depv

50 dBpv

40 depy

30 dBpy

20 depy

10 dBpy

CF 2.44 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.44002 GHz
2.43899709 GHz
244103911 GHz

M1
T1 1
T2 1

—

98.01 dBpV
75.55 dBpv
80.07 dBpv

Oce Bw
Oce Bw Centroid
Occ Bw Freq Offset

2.042022668 MHz
2.440018099 GHz
18.099354933 kHz

12:55:10 FM 10/09/2024
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BLE (Plastic Enclosure Keypad), High Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39.32dB ® RBW 30 kHz

Att 0dB SWT 140 ps (~7.2 ms) ® VBW 100 kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PSS Off  Notch Off
1 Occupied Bandwidth e 1Pk Max
i M1[1] 98,12 dBpV
100 depy 280061506-6H=
90 dBpy
T =
80 dBpY
70 dBpv
60 dBpY
50 dBpY
40 dBpv
30 dBpy
20 dBpv
10 depy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
M1 1 2.480015 GHz 98.12 dBpV Occ Bw 2.094501368 MHz
T1 1 2.47896323 GHz 78.61 dBuv Occ Bw Centroid 2.480010482 GHz
T2 1 2.48105773 GHz 80.25 dBuY Occ Bw Freq Offset 10.452026335 kHz
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MultiView Spectrum
Ref Level 97 .00 dBLv  Offset
& Att 0dB SWT

Input

1AC PSS

39.40 dB & RBW
140 ps (~7.2 ms) ® VBW
Notch Off

Off

30 kHz
100 kHz

Mode Auto FFT

Issued: 12/12/2024

BLE (Metal Enclosure Keypad), Low Channel Occupied Bandwidth

Frequency 2.4020000 GHz
e 1Pk Max

1 Occupied Bandwidth

M1[1] 89.85 dBuV

2-708200000-6Hz

a0 depy

80 depv

71

70 dBpy

&0 depv

50 dBpy

40 depv

30 dBpy

20 depv

10 dBp

0 dBpy

CF 2.402 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
T2 1

2.402 GHz
2.40097509 GHz
24030519 GHz

89.85 dBpV
69,39 dBuv
71.45 dBuv

Oce Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.076816378 MHz
2.402013435 GHz
13.494569056 kHz

07:24:40 AM 10/09/2024

MultiView Spectrum
Ref Level 97 .00 dBLv  Offset
& Att 0dB SWT

Input

1AC PSS

39.28 dB ® RBW
140 ps (~7.2 ms) ® VBW
Notch Off

Off

30 kHz
100 kHz

Measuring...

Mode Auto FFT

2024-10-09
07:24:39

BLE (Metal Enclosure Keypad), Mid Channel Occupied Bandwidth

Frequency 2.4400000 GHz
e 1Pk Max

1 Occupied Bandwidth

M1

M1[1] 88.89 dBuV

244001000-6Hz

a0 depy

80 depv

T1

70 dBpy

&0 depv

S0 dBpY

40 depv

30 dBpy

20 depv

10 dBp

0 dBpy

CF 2.44 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1
T1 1
T2 1

—

2.44001 GHz
2.43896379 GHz
2.44106461 GHz

88.89 dBpV
69.31 dBuv
70,52 dBuv

Oce Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.100829474 MHz
2.4400142 GHz
14.199993416 kHz
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BLE (Metal Enclosure Keypad), High Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 97 .00 dBLv  Offset 39,31 dB ® RBW 30 kHz
140 ps (~7.2 ms) ® ¥VBW 100 kHz Mode Auto FFT

& Att 0dB SWT
Input 1AC PSS

Off  Notch Off

Frequency 2.4800000 GHz
e 1Pk Max

1 Occupied Bandwidth

M1

M1[1] 92,14 dBuv
248000500 GHz

a0 depy

80 depv

70 dBpy

&0 depv

50 dBpY

40 depv

30 dBpy

20 depv

10 dBp

0 dBpy

CF 2.48 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
T2 1

2.480005 GHz 92.14 dBpV
2.47897216 GHz 72,33 dBuy
2.48105065 GHz 74.54 dBLY

Oce Bw

Occ Bw Centroid
Occ Bw Freq Offset

2.078487125 MHz
2.480011407 GHz
11.406684958 kHz
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BLE (Plastic Enclosure Without Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 97 .00 dBpv  Offset 39.40dB ® RBW 30 kHz
Att 0dB SWT 140 s (~7.2ms) @ VBW 100 kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1 AC PSS Off  Notch Off

1 Occupied Bandwidth

B M1[1] 89.67 dBuV
50 depy 240260000 GHz

80 depv

70 depy

80 dBpy

50.depy —_

40 depy

30 depy

20 depy

10 depy

0 dBpv
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.402 GHz 89.67 dBpV Qcc Bw 2.058978368 MHz
T1 1 2.40098193 GHz 69.13 dBpv Occ Bw Centroid 2.402011414 GHz
T2 1 2.4030409 GHz 71.19 dBpv Occ Bw Freq Offset 11.414316512 kHz

- . 2024-10-10
Measuring... [IHERERRNN == pg:253:56 - -
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BLE (Plastic Enclosure Without Keypad), Mid Channel Occupied Bandwidth

Multiview Spectrum -

Ref Level 97.00 dBpvy  Offset 39.28dB ® RBW 30 kHz
Att 0de SWT 140 ps (~7.2ms) ® ¥YBW 100 kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1 AC PS Off  Notch Off

1 Occupied Bandwidth

MI1[1] 88.84 dBpV
50 depv 244000000 GHz

80 depv

T1 v

70 dBpv

80 depv

50-dBpY

40 depv

30 depv

20 depv

10 dBpy

0 depy
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.44 GHz 88.84 dBpV Occ Bw 2.068050028 MHz

Ti 1 2.43897633 GHz 63,93 dBuY Occ Bw Centroid 2440010351 GHz
T2 1 2.44104438 GHz 70.86 dBpy Occ Bw Freq Offset 10.35121493 kHz

) = 2024-10-10
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BLE (Plastic Enclosure Without Keypad), High Channel Occupied Bandwidth

MultiView Spectrum
Ref Level 97 .00 dBpv  Offset 39.32dB ® RBW 30 kHz
Att 0dB SWT 140 s (~7.2ms) @ VBW 100 kHz Mode Auto FFT

Input 1 AC PSS Off  Notch Off

Frequency 2.4800000 GHz

1 Occupied Bandwidth

90 depy

M1[1] 91.73 dBpv

Z248001500-6Hz

80 depv

70 depy

80 dBpy

S0°dBpY

40 depy

30 depy

20 depy

10 depy

0 dBpy

CF 2.48 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.480015 GHz
2.47897386 GHz
2.48105545 GHz

91.73 dBpV
71.31 By
73.63 dBpv

M1 1
T1 1
T2 1

Qe Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.076849283 MHz
2.480017023 GHz
17.022627123 kHz

Measuring...

10:14:38 AM 10/10/2024

= 2024-10-10
10:14:38

BLE (Metal Enclosure Without Keypad), Low Channel Occupied Bandwidth

MultiView

Ref Level 97.00 dBpvy  Offset 39.40 dB ® RBW 30 kHz
AL 0dB  SWT 140 s (~7.2 ms) ® VBW 100 kHz
Input 1 AC PS Off  Notch Off

Spectrum

Mode Auto FFT

Frequency 2.4020000 GHz
® 1Pk Max

1 Occupied Bandwidth

a0 depv

MI1[1] 94.43 dBpV

2:A0200500-GHz

80 depv

70 dBpv

80 depv

50 dBpv

40 depv

30 depv

20 depv

10 dBpy

0 depy

CF 2.402 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.402005 GHz
2.40099301 GHz
2.40304818 GHz

M1 1
T1 1
T2 1

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

94.43 dBpV
73.29 dBLY
76.25 dBpy

2.05517171 MHz
2402020589 GHz
20.598817256 kHz

Measuring...
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BLE (Metal Enclosure Without Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 107.00 dBuv  Offset 39.28 dB & RBW
& Att 0dB  SWT 1.09 ms & VBW
Input 1AC PS Off

100 kHz
MNotch

30 kHz

Off

Mode Auto Sweep

Frequency 2.4400000 GHz

o 1Pk Max

1 Occupied Bandwidth

M1

M1[1] 98.53 dBuV

244001000-6Hz

100 dBpv

a0 depy

T2

80 dBpy

70 depv

0 dBpy

50 dBpv

40 dBpy

30 depv

20 dBpy

10 depy

CF 2.44 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.44001 GHz
2.43900126 GHz
2.44103999 GHz

M1 1
T1 1
T2 1

98.53 dBpV
77.58 dBuv
78.44 dBv

Oce Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.038733808 MHz
2.440020626 GHz
20.626469445 kHz

07:35:57 AM 10/14/2024

Measuring...
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BLE (Metal Enclosure Without Keypad), High Channel Occupied Bandwidth

MultiView Spectrum
Ref Level 107.00 dBuv  Offset 39.32dB & RBW 30 kHz
® Att 0dB SWT 140ps (~7.2 ms) ® VBW 100 kHz

Input 1AC PSS Off

MNotch Off

Mode Auto FFT

Frequency 2.4800000 GHz

o 1Pk Max

1 Occupied Bandwidth

M1[1] 94,91 dBpv

2-#8000000-GHz

100 dBpv

a0 depy

80 dBpy =

70 depv

0 dBpy

50 depy

40 dBpy

30 depv

20 dBpy

10 depy

CF 2.48 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.48 GHz
2.4789616 GHz
248105711 GHz

M1 1
T1 1
T2 1

94.91 dBpV
75.18 dBuv
77,35 dBuv

Oce Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.095510616 MHz
2,480009354 GHz
9.353581819 kHz
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= 2024-10-14
07:57:44

Non-Specific Radio Report Shell Rev. October 2022

Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX

Page 60 of 309



Intertek

Report Number: 105838170BOX-001.BLE [

POE Powered

BLE (Plastic Enclosure With Keypad), Low Channel DTS Bandwidth

MultiView Spectrum

Ref Level 97.00 dBuv  Offset 39.11 dB & RBW 100 kHz
Att 0dB SWT 41.84us(~7.1 ms) ® VBW 300 kHz
Input 1AC PS Off  Notch Off

Mode Auto FFT

Issued: 12/12/2024

Frequency 2.4020000 GHz

1 Frequency Sweep

M1[1]

90 dBpy

93.74 dBpV
240198000 GHz

80 dBpY

70 dBpv

80 dBpy

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

CF 2.402 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 2.40198 GHz nadB
Tl

T2

93.74 dBpV
24013157 GHz 87.87 dBuv ndB down Bw
1 2.4026793 GHz 87.77 dBuv O Factaor

1
1

6.0 dB
1.36 MHz
1761.5

2024-11-08
11:12:00

I c- EERNARNR

11:12:00 AM 11/08/2024

BLE (Plastic Enclosure With Keypad), Mid Channel DTS Bandwidth

MultiView Spectrum

Ref Level 106.44 dBuyv  Offset 3944 dB @ RBW 100 kHz
@ Att 0dB SWT 4184ps(~7.1ms)® VBW 300 kHz
Input 1AC PSS Off  Notch Off

Mode Auto FFT

1 Frequency Sweep

Frequency 2.4400000 GHz

o 1Pk Max

M1[1]

98.91 dBpV

100 depv v

A4003000 GHZ

90 dBpv

80 dBpv

70 dBpy

60 dBpY

50 dBpY

40 dBpy

30 dBpy

20 dBpv

10 dBpv

CF 2.44 GHz 1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.44003 GHz
1 2.4393107 GHz 92.81 dBuv ndB down BW
i 2.4406693 GHz 92.89 dBuv Q) Factor

M1 98.91 dBpVv ndB 6,

T1
T2

1

1.36 MHz
1795.9

0dB

2024-11-08
11:46:59
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BLE (Plastic Enclosure With Keypad), High Channel DTS Bandwidth

Multiview Spectrum -

Ref Level 107.00 dBuyv  Offset 3962 dB ® RBW 100 kHz
Att 0dE SWT 41.84ps(~7.1 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PSS Off  Notch Off

1 Frequency Sweep
M1[1] 97.31 dBuv
= 2:17993516-GHz

100 depv

90 dBpy -

80 dBpv

70 dBpy

60 dBpY

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.4799351 GHz 97.31 dBpV ndB 6.0 dB
T1 1 2.4793007 GHz 91.24 dBpv ndB down BW 1.40 MHz
T2 i 2.4806993 GHz 91.40 dBpv Q) Factor 1773.2
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BLE (Metal Enclosure With Keypad), Low Channel DTS Bandwidth

MultiView

Ref Level 97.00 dBuv  Offset 39.11 dB ® RBW 100 kHz
ALt 0dBe SWT 4184us(~7.1ms)® VBW 300 kHz
Input 1AC  PS Off  Notch Off

Spectrum

Mode Auto FFT

1 Frequency Sweep

Frequency 2.4020000 GHz

M1[1] 93.74 dBpV

2-40198000-GHz

90 dBpY 7

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.402 GHz 1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1 2.40198 GHz
T1 1 2.4013157 GHz
1z 1 2.4026793 GHz

93.74 dBpV ndd
57.87 dBpy

87.77 dBuv

3 Factor

ndB down BW

6.0 dB
1.36 MHz
1761.5

I e e s S| c»ervv- EANRRNANY

11:12:00 AM 11/08/2024

e

2024-11-08
11:12:00

BLE (Metal Enclosure With Keypad), Mid Channel DTS Bandwidth

MultiView

Ref Level 106,44 dBu  Offset
@ Att OdB  SWT
Input 1AC PS

Spectrum

39.44dB & RBW 100 kHz
41.84 ps (~7.1 ms) ® ¥VBW 300 kHz
Off  Notch Off

Mode Auto FFT

1 Frequency Sweep

Frequency 2.4400000 GHz

M1[1] 98.91 dBpY

4003000 GHz

100 depy v

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

CF 2.44 GHz 1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1 2.44003 GHz 98.91 dBpVv ndd

T1 1 2.4393107 GHz 92.81 dBpy
1z 1 2.4406693 GHz 92,89 dBuvy Q Factor

ndB down BW

6.0 dB
1.36 MHz
1795.9

_ Measuri
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BLE (Metal Enclosure With Keypad), High Channel DTS Bandwidth

MultiView Spectrum

Ref Level 107.00 dBv  Offset 3962 dB ® RBW 100 kHz
Att 0dB SWT 4184ps(~7.1ms) ® VBW 300 kHz Mode Autoc FFT Frequency 2.4800000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

M1[1] 97.31 dBpV

Issued: 12/12/2024

e 1Pk Max

2:47993516-GHz

100 depy

90 dBpY

80 dBpY

70 dBpv

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 depy

CF 2.48 GHz

1001 pts 500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
1z 1

2.4799351 GHz 97.31 dBpV ndB

2.4793007 GHz 91.24 dBpy ndB down BW 1.40 MHz

2.4806993 GHz 91.40 dBuy Q Factor

6.0 dB

1773.2
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BLE (Plastic Enclosure Without Keypad), Low Channel DTS Bandwidth

MultiView

Ref Level 97.00 dBuy'  Offset
Att 0dBe SWT 4184us(~7.1ms)® VBW 300 kHz
Off ff

Input 1AC  PS

Spectrum

39.11 dB ® RBW

100 kHz

Notch o]

Mode Auto FFT

Frequency 2.4020000 GHz

1 Frequency Sweep

M1[1] 89.59 dBpY

2-40193616-GHz

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.402 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
T2 1

2.4019301 GHz
2.4013157 GHz
2.4026693 GHz

§9.59 dBpV
83.74 dBpv
83.64 dEpY

ndB
ndB down BW
3 Factor

5.0 dB
1.35 MHz
1774.4

08:45:18 AM 11/12/2024

Measuring...
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BLE (Plastic Enclosure Without Keypad), Mid Channel DTS Bandwidth

MultiView

Ref Level 97.00 dBuy'  Offset

Att

Input 1AC  PS

1 Frequency Sweep

Spectrum

39.44 dB & RBW
0de SWT 41.84us(~7.1ms) ® VBW 300 kHz
Off

100 kHz

Notch Off

Mode Auto FFT

Frequency 2.4400000 GHz

M1[1] 89,60 dBpY

2:43999500-GHz

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.44 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
1z 1

2.439995 GHz
2.4393107 GHz
2.4406444 GHz

§9.60 dBpV
83.56 dBpY
83.53 dEpy

ndB
ndB down BW
3 Factor

6.0 dB
1.33 MHz
1829.5

09:15:54 AM 11/12/2024

Measuring...

2024-11-12
09:15:54

Non-Specific Radio Report Shell Rev. October 2022

Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX

Page 65 of 309



Intertek

Report Number: 105838170BOX-001.BLE \

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), High Channel DTS Bandwidth

MultiView Spectrum
Ref Level 97.00 dBuv  Offset 39.62 dB ® RBW 100 kHz

@ Att 0dB SWT 4184pus(~7.1ms)® VBW 300kHz Mode Auto FFT
ff

Input 1AC  PS Off  Notch (9]

1 Frequency Sweep

Frequency 2.4800000 GHz

e 1Pk Max
M1[1] 90,11 dBpY
2-47998500-GHz

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.48 GHz 1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1 2.479985 GHz 90.11 dBpV
T1 2.4793057 GHz 83.98 dBpv
1z 1 2.4806843 GHz 34.14 dBuv

—

ndB
ndB down BW
3 Factor

6.0 dB
1.38 MHz
1798.9

11:23:39 AM 11/12/2024
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BLE (Metal Enclosure Without Keypad), Low Channel DTS Bandwidth

MultiView Spectrum

Ref Level 97.00 dBuv  Offset 39.11 dB ® RBW 100 kHz
ALt 0dBe SWT 4184us(~7.1ms)® VBW 300 kHz
Input 1AC  PS Off  Notch Off

Mode Auto FFT Frequency 2.4020000 GHz

1 Frequency Sweep

M1 M1[1] 90.68 dBpY

a0 depy — 2 —= 2.40200500 GHz:

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.402 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1
1z 1

—

2.402005 GHz
2.4013307 GHz
2.4026593 GHz

90.68 dBpV
&4.70 dBpv
84.67 dEpY

ndB
ndB down BW
3 Factor

6.0 dB
1.33 MHz
1807.8

12:05:03 PM 11/12/2024

MultiView

@ Att
Input 1

1 Frequency Sweep

Measuring...

e

2024-11-12
12:05:03

BLE (Metal Enclosure Without Keypad), Mid Channel DTS Bandwidth

Spectrum

Ref Level 107.00 dBuy  Offset
0de

SWT
AC PSS

39,44 dB © RBW
41,84 s (~7.1 ms) ® VBW 300 kHz

Off

100 kHz

Notch Off

Mode Auto FFT

Frequency 2.4399850 GHz

M1[1] 94.90 dBpY

2:43999000-GHz

100 depy

M1

T1

T2

90 dBpY

80 dBpY

70 dBpv

60 dBpY:

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 depy

CF 2.439985 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1 1
1z 1

2.43999 GHz
2.4393107 GHz
2.4406693 GHz

94.90 dBpV
89.01 dBpY
88,92 dEpY

ndB
ndB down BW
3 Factor

6.0 dB
1.36 MHz
1795.9

2024-11-12
12:31:38

[ L] o5

Measuring...

12:31:39 PM  11/12/2024
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BLE (Metal Enclosure Without Keypad), High Channel DTS Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBv  Offset 3962 dB ® RBW 100 kHz
Att 0dB SWT 4184ps(~7.1ms) ® VBW 300 kHz Mode Autoc FFT Frequency 2.4800000 GHz
Input 1AC PS Off Notch Off

1 Frequency Sweep

e 1Pk Max

M1[1] 98.24 dBpY
2.48000000 GHz:

100 depy

90 dBpY

80 dBpY

70 dBpv

&0 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 depy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table
M1 1 2.48 GHz 98.24 dBpVv ndg 6.0 dB

T1 2.4793257 GHz 92.35 dBpy ndB down BW 1.34 MHz
1z 1 2.4806693 GHz 92.23 dBuy Q Factor 1845.7

measuring... NENNNEEMD o 202i1iec ERGTESCENY  NERERIN

—

12:18:01 PM 11/22/2024
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BLE (Plastic Enclosure With Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 97.00 dBLY  Offset 39.11 dB ® RBW
Att
Input

0dB SWT
1AC PSS
1 Occupied Bandwidth

1.09 ms ® VBW
Off  Notch

30 kHz

100 kHz

Off

Mode Auto Sweep

Frequency 2.4020000 GHz

s 1Pk [Max
96.26 dBpv
2.40201500 GHz

M1[1]

90 dBpy

80 dBpY Tt

70 dBpv

80 dBpy

50°dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

CF 2.402 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.402015 GHz
2.40100978 GHz
2.40303365 GHz

M1 1
T1 1
T2 i

Occ Bw
Occ Bw Centroid
Occ Bwi Freq Offset

96.26 dBpV
75.88 dBuv
76.07 dBuY.

2.02387127 MHz
2.402021716 GHz
21.715571277 kHz

[ ettt et a0 ayer ] v AARRNRRNR

11:13:12 AM 11/08/2024

= 2024-11-08
g

11:13:12

BLE (Plastic Enclosure With Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 106.44 dBuyv  Offset
& Att 0dB  SWT
Input 1AC PS

39.44 dB
140 ps (~7.2 ms)
Off

= RBW
= VBW
Notch

30 kHz
100 kHz
Off

Mode Auto FFT

Frequency 2.4400000 GHz

1 Occupied Bandwidth

M1

M1[1] 98.28 dBpV

100 depv

HA000500 GHZ

90 dBpv

80 dBpv

70 dBpy

60 dBpY

50 dBpy

40 dBpy

30 dBpy

20 dBpv

10 dBpv

CF 2.44 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.440005 GHz
2.43899477 GHz
2.44103569 GHz

M1 1
T1 1
T2 1

Oce Bw
Occ Bwi Centraid
Occ Bw Freq Offset

98.28 dBpV
79.53 dBuv
80.73 dEuv

2.04091843 MHz
2.440015233 GHz
15.233393623 kHz

[ testeolgumentclerthanmdeys. x| o RUSNORNNR

11:48:00 AM 11/08/2024

= 2024-11-08
11:48:00
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BLE (Plastic Enclosure With Keypad), High Channel Occupied Bandwidth

Multiview Spectrum -

Ref Level 97.00 dBLY  Offset 39.62 dB ® RBW 30 kHz
Att 0dB SWT 140z (~7.2 mz) ® VBW 100 kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS5 Off  Notch Off

1 Occupied Bandwidth

i M1[1] 97.21 dBpv
50 dapv 2 148001000-GHz

T2

80 dBpY =

70 dBpv

80 dBpy

50 dBpy

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.48001 GHz 97.21 dBpV Occ Bw 2.100310428 MHz
T1 1 2.47896253 GHz 77.65 dBuv Occ Bw Centroid 2.480012684 GHz
T2 i 2.48106284 GHz 79.07 dBuv Occ Bwi Freq Offset 12.684258078 kHz

I, oo m— v [ S

01:59:53 PM 11/08/2024
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BLE (Metal Enclosure With Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuy'  Offset 39.11 dB ® RBW 30 kHz
& Atk 0de  SWT 140 ps(~7.2 ms) ® VBW 100 kHz Meode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off MNotch Off
1 Occupied Bandwidth

M1[1] 87,57 dBpY
1 2.40200000 GHz:

90 dBpY

80 dBpy

T 7

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table

M1 1 2.402 GHz 87.57 dBpV acc Bw 2.077145974 MHz
T1 1 2.40097333 GHz 63.78 dBpy Occ Bwi Centraid 2.402011802 GHz
1z 1 2.40303048 GHz 70.74 dBuy Occ Bw Freq Offset 11.90220874 kHz

et ol sk, o2 8 sdstenatov - v MR 7. 5L [ |

11:30:41 AM 11/01/2024

BLE (Metal Enclosure With Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuy'  Offset 39.44 dB @ RBW 30 kHz
@ Att 0dB SWT 140 ps(~7.2 ms) ® VBW 100 kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1AC PS Off MNotch Off

1 Occupied Bandwidth

N M1[1] 91,77 dBpv
2.44000000 GHz:

90 dBpY

g0 dBpY
o T2

70 dBpY

60 dBpY

50-dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table

M1 1 2.44 GHz 91.77 dBpV acc Bw 2.069876596 MHz
T1 1 2.438973 GHz 72.21 dBpy Occ Bwi Centraid 2.440007937 GHz
1z 1 2.44104288 GHz 7411 dBuy Occ Bw Freq Offset 7.936973379 kHz

R RS s e ro--orco- W 2oy SR S

12:09:28 PM 11/01/2024
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BLE (Metal Enclosure With Keypad), High Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 9800 dBuy'  Offset 39.62dB ® RBW 30 kHz
& Atk 0de  SWT 140 ps(~7.2 ms) ® VBW 100 kHz Meode Auto FFT Frequency 2.4800000 GHz
ff

Input 1AC  PS Off  Notch 9]

1 Occupied Bandwidth

Ht M1[1] 95,27 dBpv
2.48000000 GHz.

90 dBpY

&0 dbpy =l =

70 dBpy

&0 dBpy

s0'depy

40 dBpY

30 dBpv

20 dBpy

10 depy

0 dBpv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table

M1 1 2.48 GHz 95.27 dBpV acc Bw 2.075385694 MHz
T1 1 2.47897089 GHz 75.56 dBpy Occ Bwi Centraid 2.480008581 GHz
1z 1 2.48104627 GHz 77.79 dBuy Occ Bw Freq Offset 8.580539201 kHz

et ot sk, o2 8 st - v M7, WCITL |l ]

12:44:26 PM 11/01/2024
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BLE (Plastic Enclosure Without Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum

Ref Level 97.00 dBuy' Offset 39.11 dB ® RBW 30 kHz
Att 0dB  SWT 1.09 ms ® VBW 100 kHz
Input 1AC PS Off  Notch Off

Mode Autoc Sweep

Frequency 2.4020000 GHz

1 Occupied Bandwidth
M1

92,08 dBpY
2.40200500 GHz:

M1[1]

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

500.0 kHz/

CF 2.402 GHz 1001 pts

Span 5.0 MHz

2 Marker Table

2.402005 GHz
2.40099502 GHz
2.40303542 GHz

92.08 dBpV
70.80 dBpY
71.74 dBpy

Occ Bw
Occ Bwi Centraid
Qcc Bw Freq Offset

M1 1
T1
1z 1

—

2.040401555 MHz

2.402015219 GHz
15.218800717 kHz

Measuring...

08:46:54 AM 11/12/2024

e

2024-11-12
08:46:54

BLE (Plastic Enclosure Without Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum
Ref Level 97.00 dBuy'  Offset 39.44 dB ® RBW 30 kHz
Att 0de  SWT 140 ps(~7.2 ms) ® VBW 100 kHz Meode Auto FFT

Off

Input 1AC  PS Notch Off

1 Occupied Bandwidth

M1

Frequency 2.4400000 GHz

89.80 dBpY
2.44000500 GHz:

M1[1]

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50-dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

500.0 kHz/

CF 2.44 GHz 1001 pts

Span 5.0 MHz

2 Marker Table

2.440005 GHz
2.43897683 GHz
2.44103608 GHz

§9.80 dBpV
69.55 dBpY
70.73 dBpy

Occ Bw
Occ Bwi Centraid
Qcc Bw Freq Offset

M1 1
T1 1
1z 1

2.059250556 MHz

2.440006455 GHz
6.454806753 kHz

Measuring...

09:17:07 AM 11/12/2024

2024-11-12
09:17:07
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BLE (Plastic Enclosure Without Keypad), High Channel Occupied Bandwidth

MultiView

Ref Level 97.00 dBuy'  Offset
0dB  SWT
Input 1AC PS

@ Att

Spectrum

39.62 dB @ RBW
140 ps (~7.2 ms) ® VBW 100 kHz
Notch Off

Off

30 kHz

Mode Auto FFT

Frequency 2.4800000 GHz

1 Occupied Bandwidth

M1

M1[1] 89,70 dBpY
2.48000500 GHz:

90 dBpY

80 dBpy

T

70 dBpY

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv

CF 2.48 GHz

1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

M1 1
T1
1z 1

—

2.480005 GHz
2.4788674 GHz
2.48103405 GHz

§9.70 dBpV
70.22 dBpv
72.49 dBpy

Occ Bw
Occ Bwi Centraid
Qcc Bw Freq Offset

2.086652141 MHz
2.480010723 GHz
10.722663732 kHz

11:24:36 AM 11/12/2024

measuring...  [[HENENEEN

2024-11-12
11:24:36
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BLE (Metal Enclosure Without Keypad), Low Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 97.00 dBuy'  Offset 39.11 dB ® RBW 30 kHz
Att 0de  SWT 140 ps(~7.2 ms) ® VBW 100 kHz Meode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off MNotch Off

1 Occupied Bandwidth

i M1[1] 89.91 dBpY

2-40200000-GHz

90 dBpY

80 dBpy

70 dBpY

60 dBpY

50 dBpY.

40 dBpY

30 dBpY

20 dBpY

10 dBpy

0 dBpv
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table
M1 1 2.402 GHz 89.91 dBpVv Qcc Bw 2.069693055 MHz

T1 2.40099028 GHz 63.94 dBpy Occ Bwi Centraid 2.402025122 GHz
1z 1 2.40305997 GHz 71.79 dBuy Occ Bw Freq Offset 25121987297 kHz

measuring... NNNNNNEND o 20201t RSOSSN NERERIN

—

12:06:09 PM 11/12/2024

BLE (Metal Enclosure Without Keypad), Mid Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBLy  Offset 39.44dE ® RBW 30 kHz
& Atk 0dB SWT 140 ps (~7.2ms) ® VBW 100 kHz Mode Auto FFT Frequency 2.4399850 GHz

Input 1AC PS Off Notch Off
1 Occupied Bandwidth

M1[1] 94.50 dBpY
2.44000600 GHz:

100 depy ey

90 dBpY

o

80 dBpY T

70 dBpv

60 dBpY

50 dBpY

40 dBpY

30 dBpY

20 dBpY

10 depy
CF 2.439985 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

2 Marker Table
M1 1 2.440006 GHz 94.50 dBpVv Qcc Bw 2.062305594 MHz

T1 1 2.43897217 GHz 75.49 dBpy Occ Bwi Centraid 2.440003319 GHz
1z 1 2.44103447 GHz 76,52 dBuy Occ Bw Freq Offset 18.319363982 kHz

measuring... NENNNEEMD - 2020iiie ERGTESCENY  NERERIN

12:33:05 PM 11/12/2024
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BLE (Metal Enclosure Without Keypad), High Channel Occupied Bandwidth

MultiView Spectrum -

Ref Level 107.00 dBW/  Offset 39.62 dB ® RBW 30 kHz

Att 0dB SWT 1.09ms ® VBW 100kHz Mode Auto Sweep Frequency 2.4800000 GHz
Input 1AC PS Off Notch Off
1 Occupied Bandwidth ® 1Pk Max
M1 M1[1] 100.20 dBpv
100 dBpy r 248000500 GHz
90 dBpY
T2
80 dBpY g
70 dBpv
60 dBpY
50 dBpY
40 dBpY
30 dBpY
20 dBpY
10 depy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
M1 1 2.480005 GHz 100.20 dBpVv Qcc Bw 2.06699727 MHz
T1 1 2.47897406 GHz 77.79 dBuv Oce Bw Centrold 2.480007563 GHz
T2 1 2.43104106 GHz 30,19 dBuv Occ Bw Freg Dffset 7.563179377 kHz

measuring... NNNNNNEND o 202iiiec ERGMESCENY RSN

12:20:04 PM 11/22/2024

Product Standard: CFR47 FCC Part 15.247, RSS-247 Limit applied: See Report Section 7.2
et REE Test Personnel/ Supervising Engineer/ Input Atmos_pheric Je =
Initials Initials Voltage et Ter:lp Rellat.we ATHEEITENE
C Humidity % | Pressure mbar
10/09/2024 | Kouma Sinn #7= N/A Powsred 'I(':rgrr:gnml:t(illfg 2 42 1003
10/10/2024 | Kouma Sinn 47 N/A Powered Tcrgzgnmlfgﬁmz 22 39 1005
10/14/2024 | Kouma Sinn #7= N/A powsred | Transmiting | 24 35 995
11/01/2024 | Kouma Sinn #7= N/A Powered 'I(':rgrqgnmultciﬁlsg 2 4 1000
11/08/2024 | Kouma Sinn #7= N/A Powered Tcrgrr:gnml:gll:]sg = 35 1003
11/12/2024 | Kouma Sinn £ N/A Powered TCrZEQ”mL.'S%Z 23 34 999
11/22/2024 | Kouma Sinn #7= /A powered | Transmiting | 22 35 986
Deviations, Additions, or Exclusions: None
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8 Maximum Power Spectral Density
8.1 Method

Tests are performed in accordance with CFR47 FCC Part 15.247, RSS-247, and ANSI C63.10, and KDB
558074 D0115.247Meas Guidancev05r02.

TEST SITE: 10m ALSE

The 10m ALSE is 13m (Length) x 21m (Depth) x 10m (Height) with the effective size in terms of space from
the tips of the absorber is 12m (Length) x 20m (Depth) x 8.5m (Height). This chamber achieves broadband
performance using a unique arrangement of hybrid and ferrite tile absorber. This chamber has a built in 3m
diameter turntable (Embedded type). The metal structure of the table makes electrical connection around the
entire circumference of the turntable to the ground plane with a metal brush type connection. The turntable is
located on one end of the chamber and the antennas are mounted 3 and 10 meters away at the other end of
the chamber on the adjustable an Antenna Mast. The antenna mast is a non-conductive bore sighted type with
remote control of antenna height and polarization. The Antenna Mast and the turntable can be remotely
controlled through the controller located in the adjacent Control room. A Styrofoam table 80 cm high is used for
table-top equipment.

8.2 Limit

815.247 (e) For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of
continuous transmission.

Notes: The limits for RSS-247 are the same as the FCC limits above.

8.3 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV007’ Weather Station Vantage Vue Davis 6250 MS191212003 03/27/2024 03/27/2025
ROS014’ Receiver 1Hz-44GHz Rhode & Schwarz ESW 44 103232 06/10/2024 06/10/2025
145-420° Receiver to floor cable Utiflex UFB311A-2-0591-70070 145-420 02/27/2024 02/27/2025
145-414’ Cable 145-414 Huber + Suhner 3m Track A cable 145-414 07/15/2024 07/15/2025
145-422° 10Amp Pre-amp to under floor Utiflex UFB311A-0-2756-70070 145-422 03/26/2024 03/26/2025

IW003’ 8.4 meter cable Insulated Wire 2800-NPS 003 01/17/2024 01/17/2025
ETS002 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 09/04/2024 09/04/2025

Software Utilized:

Name Manufacturer Version
None N/A N/A
8.4 Results:

The sample tested was found to Comply.
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8.5 Setup Photographs:

See Section 6.5
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8.6 Test Data:

Peak Power Spectral Densit

y (Battery Powered)

Issued: 12/12/2024

EUT Frequency Peak Power Peak Power Limit Results
Configurations Spectral Density | Spectral Density
(MHz) (dBuV/m) EIRP (dBm) (dBm)
2402 83.49 -11.71 8.00 Compliance
Plasﬁc Enclosure 2440 86.42 -8.78 8.00 Compliance
With Keypad 2480 86.25 -8.95 8.00 Compliance
2402 78.37 -16.83 8.00 Compliance
Metal Enclosure 2440 76.87 -18.33 8.00 Compliance
With Keypad 2480 80.60 -14.6 8.00 Compliance
2402 78.12 -17.08 8.00 Compliance
Plastic Enclosure 2440 77.49 -17.71 8.00 Compliance
Without Keypad 2480 79.81 -15.39 8.00 Compliance
2402 82.82 -12.38 8.00 Compliance
Metal Enclosure 2440 84.55 -10.65 8.00 Compliance
Without Keypad 2480 83.99 -11.21 8.00 Compliance

Notes: The EIRP was calculated from peak field strength from above using the formula below:

Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Eveas = Peak Reading

From Above.
Peak Power Spectral Density (POE Powered)
EUT Frequency Peak Power Peak Power Limit Results
Configurations Spectral Density | Spectral Density
(MH2z) (dBuV/m) EIRP (dBm) (dBm)
2402 82.09 -8.16 8.00 Compliance
Plasftic Enclosure 2440 87.04 -10.12 8.00 Compliance
With Keypad 2480 85.08 -17.46 8.00 Compliance
2402 77.74 -15.23 8.00 Compliance
Metal Enclosure 2440 79.97 -11.27 8.00 Compliance
With Keypad 2480 83.93 -17.04 8.00 Compliance
2402 78.16 -17.68 8.00 Compliance
Plastic Enclosure 2440 77.52 -16.69 8.00 Compliance
Without Keypad 2480 78.51 -16.80 8.00 Compliance
2402 78.40 -12.07 8.00 Compliance
Metal Enclosure 2440 83.13 -9.07 8.00 Compliance
Without Keypad 2480 86.13 -8.16 8.00 Compliance

Notes: The EIRP was calculated from peak field strength from above using the formula below:

Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Eveas = Peak Reading

From Above.
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BLE (Plastic Enclosure Keypad), Low Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBLv  Offset 39,40 dB ® RBW 3 kHz

® Att OdB SWT 1.4msi~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

" M1[1] 83.49 dBpY

a0 depv 2.40201000 GHz

70 depy

&0 depv

50 dBpv

40 dBpy

30 dBpy

20 depy

10 depy

0 depy

-10 dBpv
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

_ = 2024-10-09
measuring...  [IHENNNERN EE 12:25:00 - -

12:25:00 PM  10/09/2024

BLE (Plastic Enclosure Keypad), Mid Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 97.00 dBuyY  Offset 39.29 dE @ RBW 3 kHz
Att 0de SWT 1.4msi(~16ms) ® VBW 30kHz Meode Autc FFT Frequency 2.4400000 GHz
Input 1AC  PS Off  Notch Off

1 Occupied Bandwidth ® 1Pk Max
MI1[1] 86,42 dBpV
90 depy - 2 #4602500-6H=

80 depv

T2

70 dBpy 1

&0 depv

50 dBpy

40 depy

30 depv

20 dBpy

10 dBpy

0 depy
CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.440025 GHz 86.42 dBpV Occ Bw 2.068327114 MHz
T1 1 2.43896784 GHz 65.94 dBuv Occ Bw Centroid 2.440002007 GHz
T2 1 2.44103617 GHz 58.17 dBuv Occ Bw Freq Offset 2.007073629 kHz

veasuring... NENNENNNN . 2031000 RSRESRSNY NNRGWEN

12:56:27 PM  10/09/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Plastic Enclosure Keypad), High Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBuvy  Offset 39.32dB ® RBW 3 kHz
Att 10dBE SWT 1.4ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep ® 1Pk Max
{8 M1[1] 86.25 dBpY

80 dBpy L 2.A48002500 GHz

70 depy

&0 depv

50'dapy

40 dBpy

30 dBpy

20 depy

10 depy

0 depy

-10 dBpv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

_ = 2024-10-23
I devitionfrom e s, Cansdor .2 08 sditizne eeni i x| Meoswrs... M = =50t [

11:37:42 AM 10/23/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dweas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure Keypad), Low Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBLv  Offset 39,40 dB ® RBW 3 kHz
@ Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

MI1[1] 78.37 dBpV
80 dBpv ML 210199500 GHz

>

70 depy

&0 depv

50 dBpv

40 B

30 dBpy

20 depy

10 depy

0 depy

-10 dBpv

CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

_ = 2024-10-09
measuring...  [IHENNNERN EE 07:26:25 - -

07:26:25 AM 10/09/2024

BLE (Metal Enclosure Keypad), Mid Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBpY  Offset 39.28 dB & RBW 3 kHz

& Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Autc FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

M1[1] 76.87 dBuv
B0 dBpy 2.44001000 GHz

70 dBpv —

50 dBuv

50 dBpy

40'dapy —

30 depy

20 depv

10 dBpy

0 depy

-10 dBpv

CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

veasuring... NENNNNNNN . 2021000 RSRESRSNY  NRGWRN

08:07:53 AM 10/09/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure Keypad), High Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBLv  Offset 39,31 dB ® RBW 3 kHz

® Att OdB SWT 1.4msi~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep ® 1Pk Max

i M1[1] 80.60 dBpV
a0 depv 2.47999500 GHz

-

70 depy

&0 depv

50 dBpv

40°dBpY

30 dBpy

20 depy

10 depy

0 depy

-10 dBpv

CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

_ = 2024-10-09
measuring...  [HENRENEN == 08:46:19 - -

08:46:19 AM 10/09/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dweas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), Low Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBuvy  Offset 39.40 dB ® RBW 3 kHz
Att 0de SWT 1.4ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

MI1[1] 78.12 dBpV

80 depy ML 2,10199500 GHz

70 depy

&0 depv

50 dBpv

40 dBpy

30 dBpy

20 depy

10 depy

0 depy

-10 dBpv
CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

_ = 2024-10-10
measuring...  [[HENRRREN == 09:26:41 - -

09:26:42 AM 10/10/2024

BLE (Plastic Enclosure Without Keypad), Mid Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBuY  Offset 39.28 dBE @ RBW 3 kHz
Att 0de SWT 1.4msi(~16ms) ® VBW 30kHz Meode Autc FFT Frequency 2.4400000 GHz
Input 1AC  PS Off  Notch Off

1 Frequency Sweep ® 1Pk Max
MI1[1] 77.49 dBpv
1 2.44000000 GHz

80 dBpy

70 dBpv

50 dBuv

50 dBpy

40-dBpv

30 depy

20 depv

10 dBpy

0 depy

-10 dBpv
CF 2.44 GHz 1001 pts 500,0 kHz/ Span 5.0 MHz

veasuring... NENNNNNNN . 2021010 RSRESRSNY NNRGWEN

09:56:52 AM 10/10/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Report Number: 105838170BOX-001.BLE

|

Issued: 12/12/2024

BLE (Plastic Enclosure Without Keypad), High Channel Peak Power Spectral Density

MultiView Spectrum

Ref Level 87.00 dBuvy  Offset
Att 0de  SWT
Input 1AC PS8

39.32dB ® RBW 3 kHz
1.4 msi(~16 ms) ® VBW 30 kHz
Off  Notch Off

Mode Auto FFT

Frequency 2.4800000 GHz

1 Occupied Bandwidth

80 dBpv

e 1Pk Max

MI1[1] 79.81 dBpV

278002500-GHz

70 depy

TL
&0 dBpv

T2

50 dBuv

40 dBpy

30 dBpy

20 depy

10 dBpy

0 dBpy

-10 dBpv

CF 2.48 GHz 1001 pts

500.0 kHz/

Span 5.0 MHz

2 Marker Table

2.480025 GHz
2.47894403 GHz
2.43106909 GHz

M1 1
T1 1
T2 1

79.81 dBpV
50,05 dBuv
55.43 dBpv

Occ Bw
Occ Bw Centroid
Occ Bw Freq Offset

2.125065736 MHz
2430006559 GHz
6558916759 kHz

10:15:31 AM 10/10/2024

Measuring...

= 2024-10-10
10:15:31

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dweas)-104.7, where d = 3 m, Emeas = Peak Reading

From Above.
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BLE (Metal Enclosure Without Keypad), Low Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBuvy  Offset 39.40 dB ® RBW 3 kHz
Att 0de SWT 1.4ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Occupied Bandwidth ® 1Pk Max
ik M1[1] 87.82 dBpY
a0 depy 2:110200006-GH=

70 depy

&0 dBpv

50 dBuv

40 depy

30 dBpy

20 depy

10 dBpy

0 dBpy

-10 dBpv

CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.402 GHz 82.82 dBpV Oce Bw 2.083575093 MHz
T1 1 2.40096713 GHz 61.42 dBuv Occ Bw Centroid 2.40200892 GHz
T2 1 2.40305071 GHz 61.43 dBuv Occ Bw Freq Offset £.919918645 kHz

j = 2024-10-10
measuring...  [[HENRRREN == 13:44:59 - -

01:45:00 PM 10/10/2024

BLE (Metal Enclosure Without Keypad), Mid Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBpY  Offset 39.28 dB & RBW 3 kHz

& Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Autc FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

is M1[1] 84,55 dBpv
80 dBpY 2.44000000 GHz

70 dBpv

50 dBuv

50 dBpy

40'depy

30 depy

20 depv

10 dBpy

0 depy

-10 dBpv

CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

weasuring... NENNNNNEN . 2021014 RSRESVSN NRGWI

07:36:54 AM 10/14/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.

Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading

From Above.
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Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure Without Keypad), High Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBLv  Offset 39.32 dB ® RBW 3 kHz
& Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GH=z
Input 1AC PS Off  Notch Off

1 Occupied Bandwidth ® 1Pk Max
it M1[1] 83,99 dBpV
60 depy 2:18000000-GHz

70 depv

&0 depv

50 dBpv

40 dapy

30 depv

20 depv

10 dBpy

0 depy

-10 dBpv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.48 GHz 83.99 dBpV Occ Bw 2.113000882 MHz

Ti 1 2.4789486 GHz 62,93 dBuvY Occ Bw Centroid 2.480005097 GHz
T2 1 2.4810616 GHz 64.04 dBuv Occ Bw Freq Offset 5.097125596 kHz

Measuring... ENNENENEN = 2zoy I

07:58:58 AM 10/14/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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===POE Powered===

BLE (Plastic Enclosure With Keypad), Low Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBL  Offset 39.11 dB ® RBW 3 kHz
Att 0dB SWT 14ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Occupied Bandwidth

fa M1[1] 82.09 dBpV
50 depy 2.40202500 GHz

70 dBpy

60 dBpY

50 dBpY

40.dBpY

30 dBpy

20 dBpv

10 dBpv

0 dBpy

-10 depv
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.402025 GHz 82.09 dBpV Occ Bw 2.074193009 MHz
Tl 1 2.400970735 GHz 62,23 dBuv Occ Bw Centroid 2.402007843 GHz
T2 i 2.40304494 GHz 60.62 dBuv Occ Bw Freq Offset 7842581871 kHz

. = 2024-11-08
[ st gt idee tham 0 deyar S| veoswrms.. NN . Sipive eefigelRgy

11:14:10 AM 11/08/2024

BLE (Plastic Enclosure With Keypad), Mid Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 90.00 dBLv  Offset 39.44 dB ® RBW 3 kHz

& Att 0dB SWT 14ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off

1 Occupied Bandwidth

¥ M1[1] 87.04 dBpv
244002500 GHz

80 depy

(T2

70 depy 11

60 dBpY

50 dBpY

40 dBpy

30 dBpy

20 dBpv

10 dBpv

0 dBpy

CF 2.44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
M1 1 2.440025 GHz 87.04 dBpVv Oce Bw 2.068753052 MH:z

Tl 1 2.43896507 GHz 66,74 dBuv Occ Bw Centroid 2.439999445 GHz
T2 i 2.44103382 GHz 68,80 dBuv Occ Bw Freq Offset -555.066255093 Hz

. = 2024-11-08
[ st et idee tham 0 ey S| veosurv... NN . ipioesRefigelRgy

11:49:23 aM 11/08/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dweas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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BLE (Plastic Enclosure With Keypad), High Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.62 dB ® RBW 3 kHz
Att 0dB SWT 14 ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS5 Off  Notch Off

1 Occupied Bandwidth

tn M1[1] 85,08 dBpv
B0 depv 248002500 GHz

70 dBpy S

60 dBpY

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

-10 depv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.480025 GHz 85.08 dBpV Occ Bw 2.131180014 MHz
T1 1 2.47893806 GHz 64,28 dBuv Occ Bw Centroid 2.480003654 GHz
T2 i 2.48106924 GHz 64.92 dBuv Occ Bwi Freq Offset 3654235084 kHz

e, oo m—— s RN S

02:00:36 PM 11/08/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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BLE (Metal Enclosure With Keypad), Low Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.11 dB ® RBW 3 kHz
® Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

o 1Pk v
M1[1] 77.74 dBpv
M1 2.40199500 GHz

1 Frequency Sweep

80 dBpv

70 dBpy

60 dBpY

50 dBpY

40 dBpY

30 dBpv

20 dBpy

10 dBpv

0 dBpy

-10 depv
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

e G s sy voo-rs. Wmm—_ e (SRR S

11:32:30 AM 11/01/2024

BLE (Metal Enclosure With Keypad), Mid Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBL  Offset 39.44 dB ® RBW 3 kHz
® Att 0dB SWT 1.4ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off

1 Occupied Bandwidth

ML MI1[1] 79.97 dBpv
a0 depy % 2:#3999500-6Hz

70 dBpy

Ti T2

60 dBpY

50 dBpY

40 dBpv

30 dBpy

20 dBpv

10 dBpv

0 dBpy

-10 depv
CF 2,44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.439995 GHz 79.97 dBpv Occ Bw 2.114870466 MHz
Tl 1 2.43894013 GHz 59.47 dBuv Occ Bw Centroid 2.439997568 GHz
T2 i 2.441055 GHz 60.13 dBpv Occ Bw Freq Offset -2.431885891 kHz

. = 2024-11-01
I devition o el alanment Constar 0,28 stions svetu | veosores... Mmoo N

12:10:26 PM 11/01/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

BLE (Metal Enclosure With Keypad), High Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.62 dB ® RBW 3 kHz
® Att 0dB SWT 14ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

¥ M1[1] 83.93 dBpV
2.47999500 GHz

80 dBpv

70 dBpy

60 dBpY

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

-10 dBpy
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
o i3 e < v M T [

12:45:26 PM 11/01/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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BLE (Plastic Enclosure Without Keypad), Low Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.11 dB ® RBW 3 kHz
Att 0dB SWT 14 ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep
M1[1] 78.16 dBuvV

80 dBpv M‘l 2.10199500 GHz

70 dBpy

60 dBpY

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

-10 depv
CF 2,402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

———l

08:48:03 AM 11/12/2024

BLE (Plastic Enclosure Without Keypad), Mid Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBL  Offset 39.44 dB ® RBW 3 kHz
Att 0dB SWT 14ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4400000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

M1[1] 77.52 dBpv
1 2.44000000 GHz

80 dBpv

70 dBpy

60 dBpY

50 dBpY

407dBpY

30 dBpy

20 dBpy

10 dBpv

0 dBpy

-10 depv
CF 2,44 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

- . 2024-11-12
measuring... [NNNNNNNN w5 T peiizise - -

09:17:5% AM 11/12/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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BLE (Plastic Enclosure Without Keypad), High Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.62 dB ® RBW 3 kHz
® Att 0dB SWT 1.4ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PS5 Off  Notch Off
1 Occupied Bandwidth
b M1[1] 78.51 dBpv
80 depy v 2-8002500-6H=
70 dBpy
T1 12

60 dBpY e =
50 dBpY
40°dBpy
30 dBpv
20 dBpy
10 dBpv
0 dBpy
-10 depv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table

M1 1 2.480025 GHz 78.51 dBpV Occ Bw 2.149126809 MHz

T1 1 2.47892777 GHz 56.99 dBuv Occ Bw Centrold 2.480002331 GHz

T2 1 2.48107689 GHz 57.54 dBuv, Oce Bw Freq Offset 2.330930145 kHz

measuring... NNNNNNNMD - 202iiii: RSRESEN RSN

11:25:30 AM 11/12/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.

Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above. Note the OBW measurement was left on during the Peak Power Spectral Density. This does
not affect the measurement.
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BLE (Metal Enclosure Without Keypad), Low Channel Peak Power Spectral Density

Multiview Spectrum -

Ref Level 87.00 dBLY  Offset 39.11 dB ® RBW 3 kHz
Att 0dB SWT 14 ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep
M1[1] 78.40 dBuvV
2.40200000 GHz

=

80 dBpv

70 dBpy

60 dBpY

50 dBpY

40 dBpy

30 dBpv

20 dBpy

10 dBpv

0 dBpy

-10 depv

CF 2.402 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

measuring... NNNNNNEND o 202riil; RSRESEN RSN

12:07:27 PM  11/12/2024

BLE (Metal Enclosure Without Keypad), Mid Channel Peak Power Spectral Density

MultiView Spectrum -

Ref Level 87.00 dBL  Offset 39.44 dB ® RBW 3 kHz
® Att 0dB SWT 1.4ms(~16ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4399850 GHz
Input 1AC PS Off  Notch Off

1 Frequency Sweep

[ B M1[1] 83.13 dBpv

a0 dBpy 2.44000000 GHz

70 dBpy

60 dBpY

50 dBpY

a0-dBpv

30 dBpy

20 dBpy

10 dBpv

0 dBpy

-10 depv

CF 2.439985 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz

- . 2024-11-12
measuring... [RNNNNNNNN 5T 123340 - -

12:33:4% PM  11/12/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.
Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dwmeas)-104.7, where d = 3 m, Emeas = Peak Reading
From Above.
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BLE (Metal Enclosure Without Keypad), High Channel Peak Power Spectral Density

Multiview Spectrum -
Ref Level 97.00 dBLY  Offset 39.62 dB ® RBW 3 kHz
Att 0dB SWT 14 ms(~16 ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 1AC PSS Off  Notch Off
1 Occupied Bandwidth
M1[1] 86.13 dBuV
a0 depy e 2-8060000-6H=
v
80 depv
70 depy T T
Vi 7§
&0 depy
50 depy
40 depy
30 depy
20 depy
10 depy
0 depv
CF 2.48 GHz 1001 pts 500.0 kHz/ Span 5.0 MHz
2 Marker Table
M1 1 2.48 GHz 86.13 dBpV Occ Bw 2.105879101 MHz
T1 1 2.47895055 GHz 65.42 dBuv Occ Bw Centroid 2,480003486 GHz
T2 1 248105643 GHz 65.72 dBuv Occ Bwi Freq Offset 3.48573163 kHz

measuring... NNNNNNEND o 202riiec RSRESE RSN

12:21:06 PM 11/22/2024

Notes: Cable loss and antenna factor were compensated internally as Reference Offset.

Peak Power Spectral Density (EIRP) = Emeas + 20l0g(dmeas)-104.7, where d = 3 m, Emeas = Peak Reading

From Above.

Product Standard: CFR47 FCC Part 15.247, RSS-247 Limit applied: See Report Section 8.2

LS RS Test Personnel/ Supervising Engineer/ Input Atmos_pheric B :

Initials Initials Voltage et Ter?p Rel'a‘glve ATIEEIETE

C Humidity % | Pressure mbar

10/09/2024 | Kouma Sinn 7= N/A Powsred Tcrgrqgnmult(:ﬁ]sg 2 42 1003

10/10/2024 | Kouma Sinn £ N/A Powered 'Igg;gnml:tcimsg 22 39 1005

10/14/2024 | KOUMa Sinn 7> N/A Powered Tcrgﬂgmﬁ% 24 35 995

10/23/2024 | KOUMa Sinn #= /A powered | Transmiting | %8 36 1007

11/01/2024 | Kouma Sinn 272 N/A Powered 'I(':rgrqgnmultciﬁlsg 2 4 1000

11/08/2024 | Kouma Sinn £ N/A Powered 5322233512 23 35 1003

11/12/2004 | KOuMa Sinn #7> N/A Powered TCrZﬂEmE z 34 999

11/22/2024 | Kouma Sinn #7= N/A powered | Transmiting | 22 35 986

Deviations, Additions, or Exclusions: None
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9 Band Edge Compliance

9.1 Method

Tests are performed in accordance with FCC Part 15 Subpart C 15.247, RSS 247, and ANSI C 63.10.
TEST SITE: 10m ALSE

The 10m ALSE is 13m (Length) x 21m (Depth) x 10m (Height) with the effective size in terms of space from
the tips of the absorber is 12m (Length) x 20m (Depth) x 8.5m (Height). This chamber achieves broadband
performance using a unique arrangement of hybrid and ferrite tile absorber. This chamber has a built in 3m
diameter turntable (Embedded type). The metal structure of the table makes electrical connection around the
entire circumference of the turntable to the ground plane with a metal brush type connection. The turntable is
located on one end of the chamber and the antennas are mounted 3 and 10 meters away at the other end of
the chamber on the adjustable an Antenna Mast. The antenna mast is a non-conductive bore sighted type with
remote control of antenna height and polarization. The Antenna Mast and the turntable can be remotely
controlled through the controller located in the adjacent Control room. A Styrofoam table 80 cm high is used for
table-top equipment.

9.2 Limit

15.247 (d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, as
permitted under paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30
dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in §15.209(a) (see §15.205(c))

Notes: The limits for RSS-247 are the same as the FCC limits above.

9.3 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
DAV007’ Weather Station Vantage Vue Davis 6250 MS191212003 03/27/2024 03/27/2025
ROS014’ Receiver 1Hz-44GHz Rhode & Schwarz ESW 44 103232 06/10/2024 06/10/2025
145-420’ Receiver to floor cable Utiflex UFB311A-2-0591-70070 145-420 02/27/2024 02/27/2025
145-414 Cable 145-414 Huber + Suhner 3m Track A cable 145-414 07/15/2024 07/15/2025
145-422 10Amp Pre-amp to under floor Utiflex UFB311A-0-2756-70070 145-422 03/26/2024 03/26/2025

IW003’ 8.4 meter cable Insulated Wire 2800-NPS 003 01/17/2024 01/17/2025
ETS002 1-18GHz DRG Horn Antenna ETS Lindgren 3117 00143260 09/04/2024 09/04/2025

Software Utilized:

Name Manufacturer Version
None N/A N/A
9.4 Results:

The sample tested was found to Comply.

Non-Specific Radio Report Shell Rev. October 2022 Page 96 of 309
Client: Sargent Manufacturing Company — Model: PC428D0089SA00CX




Intertek

Report Number: 105838170BOX-001.BLE \ Issued: 12/12/2024

9.5 Setup Photographs:

See Section 6.5
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9.6 Test Data:
===Battery Powered===

BLE (Plastic Enclosure Keypad), Lower Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39,40 dB ® RBW 100 kHz

& Att 0dB SWT  2.17 ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.2978400 GHz
Input 1AC PS Off  Notch Off

L Amplifier

1 Frequency Sweep ® 1Pk I

M3[1] 41.91 dBuv

100 dBpy 2:391920 GHz

90 dBpy 2.401900 GHz

80 dBpv
HEZ 74,410 dBpY 0.dBc Limit Line

70 dBpv

80 depv

50 depy

40.dBpy

30 depy

20 depv

10 depy
CF 2.29784 GHz 1001 pts
2 Marker Table

N

.7 MHz/ Span 217.0 MHz |

M1 1 2.4019 GHz 99.41 dBpV
M2 2.28093 GHz 41.79 dBpV
M3 1 2.39192 GHz 41.91 dBpV

—

veasuring... NENENNNNN - 2031000 [RERESVEIN SR

12:34:14 PM 10/09/2024

BLE (Plastic Enclosure Keypad), Lower Band Edge, 1 MHz RBW, Restricted Band Limit

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39,40 dB ® RBW (CISFR) 1 MHz

& Att 0dB  SWT 217 s @ VBW 3 MHz Mode Auto Sweep Frequency 2.2978400 GHz
Input 1AC PS Off  Notch Off
LI Amplifier
1 Frequency Sweep e 1Pk Max Pt
Ma[1] 73.81 dBpv
100 depy 200000 IGHZ
M1[1] 49.22 dBpv
on depy 2:200000-GHz
80 dBpy —— 4”
! Peak Limit Line | 1
70 dBpy | L\
60 dBpy —
) Average Limit L|ne |
| peak Trace Hz 54.000 dBpY M M I
50 dBpVY St e Y. - ool s b b x \
40 depv —Average-Trace
30 dBpv
20 dBpv
0 o 12900 G|
CF 2.20784 GHz 1001 pts 21.7 MHz/ Span 217.0 MHz |
2 Marker Table
M1 1 2.2 GHz 49.22 dBpV
M2 1 2.3 GHz 49.76 dBpVv
M3 1 2.39 GHz 49.56 dBpVv
e 1 2.4 GHz 73.81 dBpV

weasuring... NENNNNNNN - 20201000 NSRS  NRGWES

12:31:48 PM  10/09/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Metal Enclosure Keypad), Lower Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 97.00 dBly  Offset 32.40 dB @ RBW 100 kHz

® Att 0OdB  SWT 217 ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.2996900 GH=z
Input 1AC PS Off  Notch Off

LI Amplifier

1 Frequency Sweep

M4[1] 92,47 dBpv
2402610 GHz
M1[1] 41.19 dBpv
B0 dBpy 2,200000 GHz
20 dBc Limit Line

90 dBpv

HZ 72.440 dBpY

70 depy

0 dBpy

50 dBpv
M1

b L
40.dBpv 2 - ad

30 depy

20 dBpv

10 dBpy

0 depy
CF 2.29969 GHz 1001 pts 21.7 MHz/ Span 217.0 MHz |
2 Marker Table

M1
M2
M3
M4

2.2 GHz 41.19 dBpVv

2.3 GHz 40.01 dBpV
2.39 GHz 39.55 dBpVv
2.40201 GHz 92.47 dBpV

J VR

j = 2024-10-09
measuring...  [[HENRRREN == 07:40:12 - -

07:40:12 AM 10/09/2024

BLE (Metal Enclosure Keypad), Lower Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 97.00 dBpY  Offset 39.40 dB @ RBW (CISPR) 1 MHz

& Att 0dB  SWT 217 = ® VBW 3 MHz Mode Auto Sweep Frequency 2.2953500 GHz
Input 1AC PS Off  Notch Off

LM Amplifier

1 Frequency Sweep e 1Pk Clrw QPwWIr

Ma[1] 74.39 dBpv
90 depy 2400000 GIHz
MI1[1] 49.61 dBpY
BD dBpv 2.260000-GHz

- Peak Limit Line J’ |

70 depv

60 dBpv ———
Average Limijt Line »

HZ 54.000 dBpy

4=

o0 dogvt eaKk Trace

40 dBpv Average—Trage =

20 depy

20 dBpv

10 dBpy

0 depy
CF 2.29535 GHz 1001 pts
2 Marker Table

N

.7 MHz/ Span 217.0 MHz |

M1
M2
M3
M4

2.2 GHz 49.61 dBpv
2.3 GHz 50.64 dBpV
2.39 GHz 50.13 dBpVv
2.4 GHz 74.39 dBpV

i

veasuring... NENNNNNNN . 20201000 RSAESRSNY  NRGWEN

07:37:02 AM 10/09/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Plastic Enclosure Without Keypad), Lower Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 97.00 dBuy  Offset 39.40 dB ® RBW 100 kHz
Att 0de SWT 2,17 ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.2978400 GHz
Input 1AC PS Off  Notch Off
LI Amplifier
1 Frequency Sweep

M2[1] 42.54 dBjv

2,362010 GHz
M1[1] 92.42 dBpv
2,401900 GHz

a0 depy

80 depv

20 dBc Limit Line

HZ 72.410 dBpY

70 depv

0 dBpy

50 dBpy

=z
5]

40, depy +-

30 dBpy

20 dBpy

10 dBpy

0 depy
CF 2.29784 GHz 1001 pts 21.7 MHz/ Span 217.0 MHz

_ = 2024-10-10
measuring...  [IHENNNERN EE 00:36:36 - -

09:36:37 AM 10/10/2024

BLE (Plastic Enclosure Without Keypad), Lower Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 97.00 dBut  Offset 39.40 dB ® RBW (CISPR) 1 MHz

Att 0de  SWT 217 = & VBW 3MHz Mode Autc Sweep Frequency 2.2978400 GHz

Input 1AC PS Off  Notch Off
LM Amplifier

A
M4[1] 74.15 dBpv
a0 depv 7406000 GHz
M1[1] 49.42 dBpv
2:200000;6Hz

1 Frequency Sweep

80 depy Peak Limit Lipe

i
70 depv I \‘
l
|

80 depv

Avyerage Limit Line
Hz2 54.c|uuI depv 1

M Peak Trace
50-dBpvY ——

40 dBpy verageTtrage

20 depy

20 dBpv

10 dBpy

0 depy
CF 2.29784 GHz 1001 pts

2 Marker Table

M1 1 GHz 49.42 dBpV
M2 1 GHz 49.44 dBpv
1
1

.7 MHz/ Span 217.0 MHz |

N

2.2

2.3
M3 2.39 GHz 49.89 dBpV
M4 2.4 GHz 74.15 dBpVv

veasuring... NENNNNNNN o 2021010 RSRESRSNY  NRGWRN

09:34:04 AM 10/10/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Metal Enclosure Without Keypad), Lower Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39,40 dB ® RBW 100 kHz

® Att 0dB  SWT 2.17 ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.2956700 GH=z
Input 1AC PS Off  Notch Off

LI Amplifier

1 Frequency Sweep

Ma[1] 96.98 dBuv
2.401890GHz
Mi[1] 39.07 dBpv
50 depv 2200000 GHz

100 dBpy

80 depv

liaze o
CITTIUENTE

N
<D
[« B
op
b

HZ 76.980 dBpY

70 dBpy

0 dBpy

50 dBpv

W1 M2 3
40, dB v > o

30 depv

20 depy

10 dBpy
CF 2.29567 GHz 1001 pts 21.7 MHz/ Span 217.0 MHz |
2 Marker Table

M1
M2
M3
M4

2.2 GHz 39.07 dBpVv

2.31 GHz 39.40 dBpV
2.39 GHz 38.89 dBpVv
2.40189 GHz 96.98 dBpV

J VR

j = 2024-10-10
measuring...  [[NENRRRNN == 13:54:43 - -

01:54:44 PM 10/10/2024

BLE (Metal Enclosure Without Keypad), Lower Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 107.00 dBuv Offset 39.40 dB ® RBW (CISPR) 1 MHz

& Att 0dB  SWT 217 = @ VBW 3 MHz Meode Autoc Sweep Frequency 2.2956700 GHz
Input 1AC PS Off  Notch Off

LM Amplifier

gPwWI
M4[1]  80.15 dBpv

1 Frequency Sweep

100 depy 7:406000 6Hz
M1[1]  49.87 dBuv
a0 depy 2200000 GHz

|
80 depv ﬂ
! Peak Limit Lihe lf

Average Limit L|ne

70 depy

80 depv

HZ B4.000 dBpY ek
ST X Y.

socmpvrPEaK Trace |

40 dBpv A /erage Trace

30 dBpv

20 dBpv

10 dBpy
CF 2.29567 GHz 1001 pts
2 Marker Table

N

.7 MHz/ Span 217.0 MHz |

M1
M2
M3
M4

2.2 GHz 49.87 dBpV
2.31 GHz 50.06 dBpV
2.39 GHz 50.10 dBpV

2.4 GHz 80.15 dBpVv

i

veasuring... NENNNNNNN o 2021010 RSRESRSNY  NRGWRN

01:52:33 PM  10/10/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Plastic Enclosure Keypad), Upper Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 107.00 dBpv  Offset 39.32dB ® RBW 100 kHz
Att 1dB  SWT 2ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.5780000 GHz
Input 1AC PS Off  Notch Off

LI Amplifier

1 Frequency Sweep

ML M3[1] 42,18 dBpY
2601180 GHz=
M1[1] 101.50 dBpV
a0 depy 2.479900 GHz.

20 dBc|Limit Line

v
100 dBpv

H2 81.500 dBpy

80 depv

70,dBpY

80 dppv

50 dauy
=z

40 dpjY g, ae 2l 52 eyl |

20 depv

20 dppy

1
. z pts . z pan . z
|CF 2.578 GH 1001 20.0 MHz/ S 200,0 MH.
2 Marker Table

M1 1 2.4799 GHz 101.50 dBpV
Mz 1 2.4835 GHz 43.90 dBpVv
M3 1 2.60118 GHz 42.18 dBpV

. = 2024-10-09
E——————l

01:23:45 PM  10/09/2024

BLE (Plastic Enclosure Keypad), Upper Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 107.00 dBpy  Offset 39.32 dB ® RBW (CISPR) 1 MHz

Att 1dB  SWT 100 s @ VBW 3MHz Mode Auto Sweep Frequency 2.5280000 GHz
Input 1AZ PS Off  Notch Off
Ln Amplifier
1 Frequency Sweep gPwr
M2[1] 50.29 dBpv
100 dBpv 2.5000000 GHz.
M1[1] 53.57 dBpv
2.4835000 GHz
97’?jauv
80 dBpY
f | - Peak Limit lLine
f?u dajv
60 depy
! f\verage Limit Line
\ ol HZ B4.000 dBpy
50 day eak Trace . v e
40 dBpv verage Trace
30 depv
20 dBpy
10
CF 2.528 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

veasuring... NENNNNNNN . 2034100 RSAESRSNY NNRGWI

01:20:47 PM  10/09/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Metal Enclosure Keypad), Upper Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 97.00 dBLy  Offset 32.31 dB ® RBW 100 kHz

& Att 0dB  SWT 2ms @ VBW 300kHz Mode Auto Sweep Frequency 2.5762000 GHz
Input 1AC PS Off  Notch Off
LI Amplifier
1 Frequency Sweep ax
T | M1[1T | 95.58 dBuv
30 daby 2.,479900 GHz
M2z[1] 42.66 dBpY
2.576000 GHz
80 dBv —
20 dBc [Limit Line
H2 75.580 dBpy
70 dBjv
60 dBv
50 dBv
M2
¥
40 dBjv wd  —— e
30 dBv
20 dBv
10 depy
|
|CF 2.5762 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

_ = 2024-10-09
measuring...  [HENRENEN == 08:41:07 - -

08:41:07 AM 10/09/2024

BLE (Metal Enclosure Keypad), Upper Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 97,00 dBpy  Offset 39.31 dB ® RBW (CISPR) 1 MHz

& Att 0dB  SWT 100 = ® VBW 3 MHz Mode Auto Sweep Frequency 2.5282000 GHz
Input 1AC PS Off  Notch Off
LM Amplifier

1 Frequency Sweep g
M2[1] 51.63 dBpV

an depy 2,5000000 GHz
M1[1] | 51.16 dBpv

[\ 2.4835000 GHz
an depv

/ \ Peak Ljmit Line
I Ep T
70 dBpY
&0 da;\w

1 M2 sa.00q ey Average Limit Line
Peak Trace......lo.. . ; - .

50 dppy Fose S !

-
4 dBpy Average Trac

30 depy

20 depy

10 dBpy

o

CF 2,5282 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

veasuring... NENNNNNNN . 20241000 RSAESRSN  NRGWEN

08:38:15 AM 10/09/2024

Notes: Offset includes cable loss and antenna factor.
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BLE (Plastic Enclosure Without Keypad), Upper Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 97.00 dBly  Offset 32.32 dB @ RBW 100 kHz

® Att 0OdB  SWT 1.01 ms ® ¥VBW 300 kHz Mode Auto Sweep Frequency 2.5290000 GH=z
Input 1AC PS Off  Notch Off

LI Amplifier

1 Frequency Sweep

m | M3[1] 42,20 dBpY
90 depy 25444800 GHz
M1[1] | 94.83 dBpV

. 2.4799500 GHz
80 dBpt 20 dBc|Limit Line

HZ 74.830 dBpy

70 dauJ

80 dBpy

50 depy

40 dey o

30 dBpy

20 depy

10 dBpi

CF 2,529 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table

M1 1 2.47995 GHz 94.83 dBpV
Mz 1 2.5 GHz 39.87 dBpVv
M3 1 2.54448 GHz 42.20 dBpV

j = 2024-10-10
measuring...  [IHENNNERN EE 10:23:26 - -

10:23:26 AM 10/10/2024

BLE (Plastic Enclosure Without Keypad), Upper Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 107.00 dBuyv  Offset 39,32 dB ® RBW (CISPR) 1 MHz

& Att 0dB  SWT 100 s & VBW 3MHz Mode Auto Sweep Frequency 2.5290000 GHz
Input 1AC PS Off  Notch Off
LM Amplifier
1 Frequency Sweep gPwr
50.86 dBuv
A0 dBHY 2-5000000-6Hz
X M1[1] | 94.96 dBpuv
90 depy 2.4800000 GHz
"
Peak Limit Line
] By el
70 depy
&0 dBpy —
N s Average limit Line
i HZ 54.000 dBpy
50 Peak Trace .| T
40 dau\v e
30 dBpy
20 dau\l
memi*
CF 2.529 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table
M1 1 2.48 GHz 94.96 dBpV
M2 1 2.4835 GHz 50.72 dBpV
M3 1 2.5 GHz 50.86 dBpV
s e R
10:19:48 AaM 10/10/2024
Notes: Offset includes cable loss and antenna factor.
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BLE (Metal Enclosure Without Keypad), Upper Band Edge, 100 kHz RBW, 20 dBc Limit

MultiView Spectrum -

Ref Level 107.00 dBuv  Offset 39,32 dB ® RBW 100 kHz

® Att 0dB  SWT 2 ms ® VBW 300 kHz Mode Auto Sweep Frequency 2.5790000 GH=z
Input 1AC PS Off  Notch Off

LI Amplifier

1 Frequency Sweep
M4[1] 42,64 dBpY
2661320 GHz
M1[1] 98.91 dBpV
90 depy 2:479900-GHz

‘ 20 ¢Bc Limit Ling

| 20 dapy 279,900 a8

Il
|CF 2.579 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Marker Table

[Type TRef [Tre [ ®Xvalue [ ¥-value [ Funcion | FuncionResult |
ML 1 2.4799 GHz 98.91 dBpV
M2 1 2.4835 GHz 41.61 dBpV
M3 L 2.5 GHz 40.37 dBpV
Ma i 2.66132 GHz 42.64 dBjpV

j = 2024-10-14
measuring...  [[HENRRREN == 08:07:34 - -

08:07:34 AM 10/14/2024

BLE (Metal Enclosure Without Keypad), Upper Band Edge, 1 MHz RBW, Restricted Band Limit

Multiview Spectrum -

Ref Level 107.00 dBuv  Offset 39.32 dB ® RBW (CISPR) 1 MHz

& Att 0dB  SWT 100 = & VBW 3 MHz Meode Autoc Sweep Frequency 2.5290000 GHz
Input 1AC PS Off  Notch Off

LM Amplifier

1 Frequency Sweep gPwr
i Mz[1] 50.01 dBpv
100 depy 2.56060000-GHz
MI1[1] 99,00 dBpY

90 dBpy 2.4804500 GHz

Peak Limit|Line, 74 dBYV/m

\"’!2 Peak Trace |u Average Limit Ljne, 54 dBu\/m

“L‘J

Average Trace

40 depy————

30 dBpy
20 depy
R
CF 2.529 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table
M1 1 2.48045 GHz 99.00 dBpV
M2 1 2.4835 GHz 52.68 dBpV
M3 1 2.5 GHz 50.01 dBpV

veasuring... NENNNNNNN . 202 i01e RSAESVSNY  NRGWEN

08:03:51 AM 10/14/2024

Notes: Offset includes cable loss and antenna factor.
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